Montage- und Betriebsanleitung WE E TFAL IA

Montazni a provozni navod

Montage- og driftsvejledning

Instrucciones de montaje y de servicio 306 230
Notice de montage et d'utilisation

Asennus- ja kayttoohjeet

Installation and Operating Instructions

Odnyieg cuvappoAdynong Kai AsiIToupyiag

Istruzioni di montaggio e per l'uso

Monterings- og bruksanvisning

Montage- en gebruikshandleiding

Instrukcja montazu i eksploatacji

00GC000CVOOHO

Monterings- och bruksanvisning

APPROVAL NO:[ e 13 00-0796

TYPE: | 306 218 D-vALUE: |D 9,5 kN
PART NO:| VERT.LOAD: [S75 kg
COUPLING CLASS: | A 50-X

WESGTFALIA "¢

Westfalia-Automotive GmbH

306 230 691 111 - 09/08 - 001 Lancia Thesis



G'89xexgl

(8) 8N
(8) GZ'LXOLIN

EXGZXG'0L
PXPEXG 0L

(8'8) GZXSZ LXOLIN
(8°8) 0EXSZ LXOLIN
(8°8) GEXGZ LXOLIN
(8°8) 0SXGZ LXOLIN
(8°8) OLLXGZ LXOLIN

€00 L09 0€Z 906

€01 0€9 OVL €06

100 059 0€Z 906




, @\mm.:a:z
GZ'IXOLIN “
‘ o5 XGZX Gz LX
GZ'LXOLN @ EXGZXG 0L (&5 EXGZXG 0L Nmoo:)_
posor e ) S |
EXGZXG 0L \\lmn/\\\ll\ll.\k\/_ (&5 €X52XG°0L
e, @mm LN , , } — 0SXSZ' IXOLN

e s §Ss.|® b

Jv wdu

! .-..—.-

o

©

S PXPEXG 0L

GEXSZ IX0LIN

&

. S 5/ - EXGZXS 0L £
L b = T w l@
L é - i 0EXSZ'LXOLN (3

T ——

EXGZXG'0L

0EXSZ LXOLIN

| osszoun @\\\ / /
' A \ . ; ¢ !
a EXGTXG'0) 4 Iy \\ /GZXGT LXOLIN /oy
EXSTXG 0L gexgz XL ¢ \M\ ") ¢ exspxeol i

Bl £XGZXS0lL /

0L IXGZ'LXOLIN — 72 . | R ﬁw EXGZXS0L
—————- Q Dl [ &-szixoin
/ exsexg 9\@ ‘ @ exgzxgol

SZ'LXOLIN , ) @ .

mxmmxm“orlfﬁw & s

GZ'IXOLN—@) £X62xG'0L—%
GZXGZ IXOLN-2




Nationale Richtlinien Gber die Anbauabnahmen sind zu beachten.

Jegliche Anderungen bzw. Umbauten an der Anhéngevorrichtung sind verboten. Sie fiinren zum Erléschen der Betriebserlaubnis.
Isoliermasse bzw. Unterbodenschutz am Kfz. - falls vorhanden - im Bereich der Anlageflachen der Anhangevorrichtung
entfernen.

Die Anhangevorrichtung dient zum Ziehen von Anhangern, welche mit Zugkugelkupplungen ausgerustet sind und zum Betrieb
von Lastentragern, welche flr die Montage auf der Kupplungskugel zugelassen sind. Artfremde Benutzung ist verboten.

Bei Fahrzeugen mit Einparkhilfe konnen nach Montage der Anhangevorrichtung Fehlfunktionen auftreten, da Teile
(Kugelstange, Kupplungskugel) im Erfassungsbereich der Sensoren liegen konnten. In diesem Fall sollte der Erfassungsbereich
angepasst oder die Einparkhilfe deaktiviert werden. Bei Verwendung von Anhangevorrichtungen mit abnehmbaren bzw.
schwenkbaren Kugelstangen ist eine Fehlfunktion nicht zu erwarten, wenn die Kugelstange aus der Betriebsposition genommen
wird. Anderungen vorbehalten.

Pfitom je tfeba respektovat narodni pfedpisy tykajici se schvalovani nastaveb.

Je zakazano na zavésném zafizeni provadét jakékoliv zmény a Upravy. Dlsledkem by bylo zruSeni platnosti provozniho povoleni.
Je-li vozidlo vybaveno izolaéni hmotou resp. ochranou podvozku, odstraiite je v oblasti kontaktnich ploch se zavésnym
zafizenim.

Zavésné zafizeni slouzi pro pfipojeni pfivést vybavenych taznym zafizenim s kulovou hlavou a pro provoz zavésnych bfemen
schvalenych pro pouziti v kombinaci s kulovym spojem. Jiné pouZivani je zakazané.

U vozidel s parkovacim zafizenim mohou po montazi zavésného zafizeni vzniknout chybové funkce, protoze by se dily (ty¢ s
kouli, spojovaci koule) mohly nachazet v dosahu senzor(. V tomto pfipadé by mél byt pfizplsoben dosah nebo by mélo byt
deaktivovano parkovaci zafizeni. PFi pouziti zavésnych zafizeni s odnimatelnymi popf. vykyvnymi tyCemi s kouli se chybova
funkce neocekava, kdyz se ty¢ s kouli nenachazi v provozni pozici. Zmény vyhrazeny.

De nationale direktiver for afmontering af pAmonterede dele skal overholdes.

Enhver eendring eller ombygning af anhaengertraekket er forbudt. De medferer, at driftstilladelsen ikke laengere er gyldig.
Isoleringsmasse eller undervognsbeskyttelse pa karetgjet, hvis disse er til stede, skal fjernes fra omradet omkring
anhaengertraekket.

Anhzengertraekket har til formal at treekke anhaengere, der er udstyret med kugletraek samt til drift af lastbeerere, der er tilladt til
montage af anhaengertraekket. Andre anvendelser er forbudte.

Pa keretejer med parkeringshjzlp kan der forekomme funktionsfejl efter montage af anhaengertraekket, da enkelte dele
(kuglestangen, koblingskuglen) kan ligge inden for det omrade, der registreres af sensorerne. | dette tilfeelde bar omradet
tilpasses eller parkeringshjaelpen deaktiveres. Ved brug af anhaengertraek med aftagelig eller drejelig kuglestang, kan der ikke
regnes med funktionsfejl, hvis kuglestangen tages ud af driftspositionen. Ret til eendringer forbeholdes.

Deben observarse las disposiciones nacionales referentes a controles de enganche.
No esta autorizado efectuar cambios o modificaciones en el enganche. Ello conllevaria la consiguiente anulacion del permiso de
circulacion.
Elimine la masilla aislante o proteccién de bajos del vehiculo —si se tiene— en la zona de las superficies de apoyo del
enganche.
El enganche sirve para arrastrar remolques equipados con un acoplamiento esférico de traccion y para remolcar soportes de
carga autorizados para el montaje en una bola de enganche. Se prohibe la utilizacién destinada a otros usos.
En los vehiculos que incorporan sistema de ayuda al aparcamiento, tras el montaje del dispositivo de enganche se pueden
presentar fallos en el funcionamiento, pues algunas piezas (la barra de rétula, la bola de acoplamiento) pueden estar ubicadas
en la zona de deteccion de los sensores. En este caso deberia adaptarse la zona de deteccidn o desactivar el sistema de ayuda
al aparcamiento. Caso de utilizar dispositivos de enganche con barra de rotula desmontable o abatible, es posible que no se
produzcan fallos en el funcionamiento si se quita la barra de rétula de la posicién de servicio.

Reservado el derecho a introducir modificaciones.

Les dispositions nationales relatives aux contréles de réception doivent étre respectées.

Toute modification ou transformation effectuée sur I'attelage est interdite et entraine I'annulation de I'autorisation d’exploitation.
Eliminer toute masse isolante ou produit de protection du soubassement sur le véhicule - si existant - dans la zone des
surfaces d’appui de I'attelage.

L’attelage sert a la traction de remorques équipées d’'un accouplement a boule, et a I'utilisation de porte-charges dont le montage
est homologué sur la boule d’attelage. Toute utilisation non conforme a cette définition est interdite.

Apres montage du dispositif d’attelage, un fonctionnement défectueux peut se produire sur les véhicules équipés d'une aide au
stationnement car des éléments (barre d’attelage a boule, boule d’attelage) peuvent se trouver dans la zone de détection des
capteurs. Si c’est le cas, la zone de détection doit étre adaptée ou 'aide au stationnement désactivée. En cas d’utilisation de
dispositifs d’attelage a boule amovible ou orientable, un fonctionnement défectueux est exclu lorsque la barre d’attelage a boule
est mise hors position de fonctionnement. Sous réserve de modifications.

Kansallisia asennusten teknista hyvaksymista koskevia maarayksia on noudatettava.

Vetokoukun kaikki muutokset ja muunnokset ovat kiellettyja. Ne johtavat kayttéluvan peruuntumiseen.

Poista tarvittaessa ajoneuvosta vetolaitteen kosketuspintojen eristemassa ja alustansuoja-aine.

Vetolaite on tarkoitettu sellaisten peravaunujen vetamista varten, jotka on varustettu vetonuppikytkennallg, ja sellaisia
taakkatelineita varten, jotka on hyvaksytty asennettaviksi vetonuppiin. Muunlainen kayttd on kielletty.

Ajoneuvoissa, joissa on pysakoimisaputoiminto saattaa peravaununvetolaitteen asentamisen jalkeen ilmeta virhetoimintoja,
koska joitakin osia (kuulatanko, vetonuppi) saattaa olla sensorien koontialueella. Tassa tapauksessa koontialuetta tulisi muuttaa
tai pysakoimisaputoiminto tulisi estaa. Kaytettaessa vetonuppeja, joilla on irrotettavat ja/tai kdannettévat kuulatangot ei
virhetoiminto ole odotettavissa otettaessa kuulatanko kayttbasennosta. Oikeudet muutoksiin pidatetaan.



Always observe national guidelines concerning official approval of extensions.

Any alteration and/or conversion of the tow bar is prohibited and will result in the cancellation of the type approval.

Remove insulating compound and/or underseal (if existing) from around the tow bar’'s mating surfaces on the vehicle.

The tow bar is designed for towing trailers fitted with ball couplings and for use with load bearing implements approved for
attachment to the tow bar. Any use other than the one specified is prohibited.

If vehicles are fitted with a Parking Distance Control (PDC) system malfunctioning of the system can occur after tow bar
installation since the parts (ball bar, ball coupling) could be located in the detection area of the sensors. In this case, the detection
area should be readjusted or the PDC deactivated. Malfunctioning is not expected when using tow bars with detachable or
pivoted ball bars if the ball bar is removed from its operating position. Subject to alteration.

Mpétel va TNPoUVTal Ol KPATIKOI KAVOVIOUOI OXETIKA HE TOV EAEYXO TTPOOONKWY OTA AUAEWUATA.

AmrayopeueTtal kaBe aAAayr i petaTpotrr) aTn didTagn euEng. ZUVETTAYETAI N aKUPwWON TNG AdEIag AsIToupyiag.

AQaIpECTE TO HOVWTIKO GTPWHA 1 TO TTIPOCTATEUTIKO OTPWHA ATTO KATW ATTO TO OXNMA — £QV UTTAPXEI — TNV TTEPIOXNA ETTAPNG
NG diaTagn geugng.

H diatagn Cevgng xpnoipoTrolgital yia Tnv €AEn pupoUAkag, n otroia eival eE0TTAIouEVN pe KATAAANAO o@aipikd cUVOET O, Kal YIa
TNV Aeiroupyia d1atdEewy PETAPOPAG POPTIWV, Ol OTTOIEG £XOUV EYKPION Yia OTAPIEN TTAVW OE 0QAIPIKEG CeUEeIS. ATTayopeUETal
KAGBe GAAN xprion.

Y& OXAUOTO PUE AUTOMATO CUOTNHA OTABMEUONG UTTOPE] VO TIPOKUWOUV UETE OTTO TO JOVTAPICHA TNG JIATAENG PUMOUAKNONG
mpofAfuara Tng AeIToupyiag Tou, £TTEIdN £vOEXOUEVWG EapTANATA TNG (N PARB0G ogaipag, n ogaipa CelEng) BpiokovTtal 0TV
TTEPIOYN AViXVEUONG EUTTOdIWY TWV AITONTAPWY. Z€ AQUTA TNV TTEPITITWON VO TTPOCOPHOCTEI N TTEPIOXA aviXVeuong euTTodiwy A va
artrevepyoTroinBei To autépaTo ouoTnua oTadueuong. Epdoov TrpodkeiTal yia pia didtagn pupoUAKNoNG Pe agaipoupevn
TTEPICTPEPONEVN OPaipa CeUgng dev TIPETTEl va UTTAPXOUV TTpofAfuaTa AsiToupyiag 6tav n ogaipa {eugng dev BpiokeTal aTn BEon
AeiToupyiag. Me TnVv emQUAAgN TEXVIKWY OAAQYWV.

Devono essere osservate le normative nazionali sui collaudi di dispositivi annessi.

Qualsiasi modifica costruttiva del gancio di traino & vietata e comporta l'invalidamento del’omologazione del ministero dei
trasporti.

Eliminare I'isolante o la protezione sottoscocca eventualmente presente sulla vettura nella zona delle superfici di appoggio
del gancio di traino.

Il gancio di traino serve per trainare dei rimorchi dotati di attacchi sferici, nonché per essere utilizzato con portacarichi omologati
per il montaggio su gancio di traino a sfera. Qualsiasi altro uso € vietato.

Nei veicoli equipaggiati con assistente al parcheggio, in seguito al montaggio del gancio di traino possono apparire segnalazioni
di malfunzionamento, in quanto alcune parti (barra di traino, gancio di traino a sfera) potrebbero trovarsi entro il campo di
rilevazione dei sensori. In tal caso occorre regolare il campo di rilevazione oppure disattivare la funzione assistente al parcheggio.
Qualora si utilizzi un gancio di traino con barra a testa sferica amovibile o orientabile & da escludere il verificarsi di qualsiasi
segnalazione di malfunzionamento se la barra di traino viene estratta dalla posizione di funzionamento. Con riserva di modifiche.

Nasjonale retningslinjer om godkjennelse av monteringer skal overholdes.

Enhver endring hhv. ombygging av tilhengerfestet er forbudt. De medfgrer at driftstillatelsen opphgrer.

Isolermasse hhv. understellsbeskyttelse pa bilen - hvis det finnes - i omradet for beereflatene pa tilhengerfestet skal fjernes.
Tilhengerfestet tjener til & trekke tilhengere som er utstyrt med kulekoplinger og for drift av lastbaerere som er godkjent for
montering pa koplingskulen. Annen bruk er forbudt.

P4 kjoretoy med parkeringshjelpsystem kan det oppsté feilfunksjon i systemet nar tilhengerfestet er montert, ettersom enkelte
deler (kulestang, koplingskule) kan befinne seg innenfor falernes registreringsomrade. | slike tilfeller mé& falernes
registreringsomrade tilpasses eller parkeringshjelpsystemet deaktiveres. Ved bruk av tilhengerfeste med avtakbar eller dreibar
kulestang vil en ev. feilfunksjon opph@re nar kulestangen fiernes fra driftsstillingen. Endringer forbeholdes.

Nationale richtlijnen betreffende de montagegoedkeuring moeten in acht worden genomen.

Elke wijziging c.q. aanpassing aan de trekhaak is ontoelaatbaar en heeft bovendien het vervallen van de typegoedkeuring ten
gevolge.

Isolatiemassa resp. bodembescherming aan het voertuig - indien aanwezig - in de buurt van de steunvlakken van de trekhaak
verwijderen.

De trekhaak is bedoeld voor het trekken van aanhangwagens, die met trekkogelkoppen uitgerust zijn en voor het gebruik van
lastdragers die voor montage op de trekhaak goedgekeurd zijn. Het gebruik voor hiervan afwijkende doeleinden is niet
toegestaan.

Bij auto's met parkeerassistent kunnen er na het monteren van de trekhaak storingen optreden, omdat onderdelen (kogelstang,
koppelkogel) binnen het waarnemingsbereik van de sensoren kunnen liggen. In dit geval moet u het waarnemingsbereik
veranderen of de parkeerassistent buiten werking stellen. Bij gebruikmaking van trekhaken met afneembare c.q. draaibare
kogelstangen zijn er geen storingen te verwachten, als u de kogelstang uit zijn functiepositie haalt. Wijzigingen voorbehouden.

Nalezy przestrzegac¢ przepiséw krajowych dotyczgcych odbioru technicznego urzadzen pomocniczych.

Niedopuszczalne jest wprowadzanie jakichkolwiek zmian w konstrukcji haka holowniczego. Prowadzi to do wygasniecia
Swiadectwa homologacyjnego haka.

Mase izolacyjng wzgl. sSrodek konserwujacy podwozie w miejscu przylegania haka holowniczego nalezy usungg¢.

Hak holowniczy stuzy do holowania przyczep wyposazonych w zaczepy kulowe oraz do eksploatacji urzadzen nosnych
przystosowanych do transportu drogowego i posiadajgcych homologacje na montowanie ich na kulowych hakach holowniczych.
Zabronione jest uzytkowanie haka w sposob niezgodny z jego przeznaczeniem.

Po zamontowaniu haka w pojazdach wyposazonych w czujniki cofania system kontroli odstepu moze dziata¢ nieprawidtowo,
poniewaz elementy haka (drazek kulowy, gtowica kulowa) moga znajdowac¢ sie w obszarze kontrolowanym przez czujniki. W tym
przypadku nalezy odpowiednio zmieni¢ obszar kontrolowany przez czujniki lub dezaktywowa¢ system kontroli odstepu. Haki
holownicze ze zdejmowanym lub odchylanym drazkiem kulowym umozliwiajg unikniecie nieprawidtowosci w dziataniu systemu
kontroli odstepu poprzez usuniecie drazka kulowego z potozenia roboczego. Zastrzega sie mozliwosé wprowadzania zmian.



Nationella direktiv betraffande monteringen ska beaktas.
Det ar forbjudet att goéra andringar eller ombyggnader pa dragkroken. Detta leder till att typgodkannandet dras in.
Tag bort isoleringsmassan eller underplatens skyddsbeldaggning (om sadan finns) fran bilen i omradet kring dragkrokens
anliggningsytor.
Dragkroken ar avsedd for att dra sldpvagnar, som ar utrustade med dragkulskopplingar, samt for lasthallare (exempelvis
fastsattning av cykelstall), som &r tillatna for montering pa dragkroken. All annan anvandning ar forbjuden.
Vid fordon med parkeringshjalp kan felaktiga funktioner forekomma efter att draganordningen monterats, eftersom det finns
risk for att vissa delar (dragkulstang, kopplingskula) ligger inom sensorernas avkanningsomrade. | sadana fall bor
avkanningsomradet anpassas eller parkeringshjalpen avaktiveras. Om draganordningar med avtagbara eller svangbara
kulstanger anvands, kan inga felaktiga funktioner férvantas efter att dragkulstangen har tagits ut ur driftlaget.

Med férbehall fér &ndringar.

Okm 1000km

X 26kg x+26kg




D

Montageanleitung:

1)

Hinteren Stol3fanger und die Stofangerverstarkung (entfallt) demontieren. Bei spaterer Demontage
der Anhangevorrichtung die Stol3fangerverstarkung wieder an das Fahrzeug montieren.

Das Reserverad herausnehmen. Die Kofferraumbodenabdeckung rechts neben der
Reserveradmulde anheben/demontieren. Das Staufach von der Reseveradmuldenrickwand
entfernen.

Grundteil 1 an das Fahrzeug bringen. Bei "a" mit den Schrauben M10x1,25x25 und Scheiben
10,5x25x3 sowie bei "b" mit den Muttern M8 und Laschen 14 lose anschrauben.

Bohrungen "c¢" und "d" auf das Heckabschluf3blech Ubertragen/kérnen. Grundteil 1 entfernen und
die Ubertragenen Bohrungen ¢12 mm bohren/entgraten.

Den Stopfen bei "e" aus der Reserveradmulde entfernen.

Verstarkung 3 in die Reserveradmulde legen. Dabei die Bohrungen "¢" und "d" zur Deckung
bringen und die Bohrungen "f", "j" und "k" auf die Karosserie Ubertragen/kérnen. Die Verstarkung
3 entfernen. Die Ubertragenen Bohrungen "f" und "j" 12 mm sowie die Bohrungen "k" 19 mm
bohren/entgraten.

Verstarkung 4 unter das Fahrzeug halten. Dabei die Bohrungen "f" und "j" zur Deckung brigen und
die Bohrungen "g" und "k" auf die Karosserie Ubertragen/kérnen. Verstarkung 4 entfernen. Die

Ubertragenen Bohrungen "g" und "k" @12 mm bohren/entgraten.

Grundteil 1 an das Fahrzeug bringen. Bei "a" (vier mal) mit den Schrauben M10x1,25x25 und
Scheiben 10,5x25x3 sowie bei "b"™ mit den Muttern M8 und Laschen 14 lose anschrauben.
Distanzrohre 15 bei "k™ von oben in die Langtrager stellen. Verstarkung 3 in die Reserveradmulde
legen. Die Schrauben M10x1,25x110 mit Scheiben 10,5x25x3 bei "k" einsetzen und damit die
Distanzrohre 15 fixieren. Bei "¢" mit den Schrauben M10x1,25x35, Scheiben 10,5x25x3 und
Muttern M10x1,25 sowie bei "d" mit den Schrauben M10x1,25x50, Scheiben 10,5x25x3 und
Muttern M10x1,25 lose anschrauben.

Verstarkung 4 unter das Fahrzeug bringen und bei "k" anhand der bereits eingestzten Schrauben
M10x1,25x110 mit Scheiben 10,5x25x3 und Muttern M10x1,25 lose anschrauben. Anschlief3end bei
"e" und "f" mit den Schrauben M10x1,25x30, Scheiben 10,5x25x3 sowie Muttern M10x1,25 und bei
"g" mit der Schraube M10x1,25x30, Scheibe 10,5x25x3, Scheibe 10,5x34x4 sowie Mutter
M10x1,25 lose anschrauben.

Anhangevorrichtung ausrichten und alle Schrauben bzw. Muttern anziehen.

Anzugsdrehmoment: bei "b" fur M8 = 20 Nm
bei llall, Ilcll,Ildll,llell,llf",llgll,lljll,llkll fur M10 Q 40 Nm
Die Schrauben M10(10.9) bei "h" sind werkseitig mit dem Anzugsdrehmoment von 40 Nm
angezogen.

Den Stolfanger im mittleren Bereich unten anhand der beiliegenden Schablone ausschneiden. Die

Linie "YO" entspricht der Fahrzeugmitte. Nun den Stof3fanger an das Fahrzeug montieren. Das
Reserverad, die Kofferraumbodenabdeckung und das Staufach im Fahrzeug befestigen.

Anderungen vorbehalten.



@

Montazni navod:

1)

Demontovat zadni naraznik a vyztuzeni narazniku (nepfipada v uvahu). V pfipadé pozdé&jsi demo
ntaze tazneho zarizeni vyztuzeni narazniku opé€t namontovat na vozidlo.

Vyjmout nahradni kolo. Nadzvednout / demontovat kryt ze dna zavazadlového prostoru vpravo v
edle prohlubné nahradniho kola. Odstranit odkladaci pfihnradku ze zadni stény nahradniho kola.

Hlavni dil 1 pfiloZit k vozidlu. V misté "a™ volné pfiSroubovat Srouby M10x1,25x25 a podloZzkami
10,5x25x3 a v misté& "b™ maticemi M8 a spojkami 14 .

Otvory "c™ a "d" prenést/vyrazit dilkovacem na zad’ovy koncovy plech. Hlavni dil 1 odstranit a
prenesené otvory 12 mm vyvrtat/odstranit otfepy .

Odstranit zatku v misté "e™ z prohlubné nahradniho kola.

Do prohlubné pro nahradni kolo vlozit vyztuzeni 3. Pfitom nastavit otvory "¢" a "d” tak, aby se
kryly a otvory "f", "j" a "k" pfenést/vyrazit dllkovacem na karosérii. Odstranit vyztuzeni 3. Pren
esené otvory "f" a "j" vyvrtat 812 mm a otvory "k @ 19 mm a odstranit otfepy.

Vyztuzeni 4 pridrZzet pod vozidlem. Pfitom nastavit otvory "f" und "j” tak, aby se kryly a otvory
"g" a "k" prenést/vyrazit dlilkovacem na karosérii. Odstranit vyztuzeni 4. Vyvrtat prenesené otv
ory "g” a "k" 12 mm a odstranit otfepy.

Hlavni dil 1 pfFiloZit k vozidlu. V misté "a™ (Ctyfikrat) volné priSroubovat Srouby M10x1,25x25 a p
odlozkami 10,5x25x3 a v misté "b"™ maticemi M8 a spojkami 14 .

Rozpérné trubky 15 v misté "k™ vlozit shora do podélnych nosnikd. Do prohlubné& pro nahradni

kolo vloZit vyztuZeni 3. Srouby M10x1,25x110 s podloZzkami 10,5x25x3 vloZit v mist& "k™ a upev
nit jimi rozpérné trubky 15. V misté "¢™ volné pfiSroubovat Srouby M10x1,25x35, podlozkami 1

0,5x25x3 a maticemi M10x1,25 a v misté "d" Srouby M10x1,25x50, podloZkami 10,5x25x3 a m
aticemi M10x1,25.

VyztuZeni 4 umistit pod vozidlo a v misté "k™ volné& pfiSroubovat jiz viozenymi Srouby M10x1,25x
110 s podloZkami 10,5x25x3 a maticemi M10x1,25. Potom volné priSroubovat v misté "e” a "f

" Srouby M10x1,25x30, podloZzkami 10,5x25x3 a maticemi M10x1,25 a v misté "g" Sroubem M
10x1,25x30, podloZzkou 10,5x25x3, podlozkou 10,5x34x4 a matici M10x1,25.

Tazné zarizeni vyrovnat a utahnout vSechny Srouby popf. matice.

Utahovaci moment: v misté "b" pro M8 = 20 Nm

V mistech "a", "c","d","e","f""'g""'j","k" pro M10 9 40 Nm
Srouby M10(10.9) v mist& "h" jsou ze zavodu utaZeny utahovacim momentem 40 Nm.
Naraznik ve stfedni ¢asti dole vyfiznout podle priloZzené Sablony. Linie "YO™ odpovida stfedu vo

zidla. Nyni na vozidlo pfimontovat naraznik. Nahradni kolo, kryt dna zavazadlového prostoru a o
dkladaci prihradku upevnit ve vozidle.

Zmeény vyhrazeny.



Montagevejledning:

1)

Afmonter den bagerste kofanger og kofangerforstaerkning (bortfalder). Afmonteres
anhaengertraekket igen senere, skal kofangerforstaerkningen monteres igen.

Fjern reservehjulet. Afmontér tildaekningen pa bagagerummets gulv til hgjre ved siden af
reservehjulsfordybningen. Fjern laderummet fra reservehjulsfordybningens bagveeg.

Anbring grunddel 1 pa kgretgjet. Ved "a" med skruerne M10x1,25x25 og skiverne 10,5x25x3 og
ved "b" med matrikkerne M8 og laskerne 14, som skrues Igst fast.

Overfgr/karn boringerne "c" og "d" pa afslutningspladen. Fjern grunddel 1 og bor/afgrat 12 mm de
markerede boringer.

Fjern proppen ved "e" fra reservehjulsfordybningen.

Laeg forstaerkningen 3 i reservehjulsfordybningen. Juster boringerne "c" og"d" sa de daekker og
overfer/ kern boringerne "f", "j" og "k" pa karosseriet. Fjern forsteerkning 3. Bor/ afgrat 12 mm de
markerede boringer "f" og "j" og bor/ afgrat 219 mm de markerede boringer "k".

Hold forsteerkningen fast 4 under karetgjet. Juster boringerne "f" og "j" sa de deekker og overfar/

kegrn boringerne "g" og "k" pa karosseriet. Fjern forstaerkning 4. Bor/ afgrat de overfgrte boringer

g” og "k" 12 mm.

Anbring grunddel 1 pa keretgjet. Ved "a" (fire gange) med skruerne M10x1,25x25 og skiverne
10,5x25x3 og ved "b" med mgtrikkerne M8 og laskerne 14 , som skrues lgst fast.

Stil afstandsrgr 15 ved "k" ovenfra i vangen. Laeg forsteerkningen 3 i reservehjulsfordybningen.
Indsaet skruerne M10x1,25x110 med skiverne 10,5x25x3 ved "k" og fastggr hermed afstandsrgret
15. Ved "c¢" med skruerne M10x1,25x35, skiverne 10,5x25x3 og mgtrikkerne M10x1,25 og ved "d"
med skruerne M10x1,25x50, skiverne 10,5x25x3 og matrikkerne M10x1,25, som skrues lgst fast.
Bring forsteerking 4 under karetgjet og skru den Igst fast ved"k"™ med de allerede indsatte skruer
M10x1,25x110 med skiverne 10,5x25x3 og mgatrikkerne M10x1,25. Derefter ved "e" og "f" med
skruerne M10x1,25x30, skiverne 10,5x25x3 og mgatrikkerne M10x1,25 og ved "g" med skrue
M10x1,25x30, skive 10,5x25x3, skive 10,5x34x4 og megtrik M10x1,25, som skrues Igst fast.

Juster anhaengertraekket og fastskru alle skruer og mgtrikker.
Tilspeendingsveerdi: ved"b" forM8 = 20 Nm
Ved llall’ Ilcll,Ildll,Ilell,Ilfll,llgll,lljll,llkll for M10 9 40 Nm
Skruerne M10(10.9) ved "h" er tilspaendt med en forudindstillet tilspeendingsvaerdi pa 40 Nm.
Skeaer kofangeren ud i midten efter den vedlagte skabelon. Linien "YO" svarer til karetgjets

midterlinie. Monter kofangeren pa karetgjet. Anbring reservehjulet, tildaekningen pa bagagerummets
gulv og laderummet i karetgjet.

Ret til eendringer forbeholdes.



Indicaciones de montaje:

1)

10

Desmontar el parachoques trasero y el refuerzo del parachoque (este ultimo no se vuelve a montar

después). Si se desmonta en algun momento el dispositivo de remolque, hay que volver a montar el
refuerzo en el vehiculo.

Sacar la rueda de repuesto. Retirar/desmontar la cubierta del suelo del maletero, a la derecha de la

cavidad de la rueda de repuesto. Retirar el compartimento del respaldo de la cavidad de la rueda de
repuesto.

Adosar la pieza base 1 al vehiculo. Atornillar sin apretar aun las pletinas 14 en "a" con los tornillos
M10x1,25x25 y las arandelas 10,5x25x3 y en "b" con las tuercas M8.

Transponer/granetear los orificios "¢" y "d" a la chapa final trasera. Retirar la pieza base 1 y
taladrar/desbarbar los orificios traspasados con un diametro de 12 mm.

Retirar en "e" el tapon de la cavidad de la rueda de repuesto.

Apoyar el refuerzo 3 en la cavidad de la rueda de repuesto. Hacer coincidir los orificios "c" y "d" y
transponer/granetear los orificios "f", "j" y "k" a la caroceria. Retirar el refuerzo 3.
Taladrar/desbarbar los orificios traspasados "f" y "j" con un diametro de12 mm vy los orificios "k"
con 19 mm.

Sostener el refuerzo 4 bajo el vehiculo. Hacer coincidir los orificios "f" y "j" y transponer/granetear

los orificios "g" y "k" a la carrocaria. Retirar el refuerzo 4. Taladrar/desbarbar los orificios
traspasados "g" y "k" con un diametro de 12 mm.

Adosar la pieza base 1 al vehiculo. Atornillar sin apretar aun las pletinas 14 en "a" (cuatro veces)
con los tornillos M10x1,25x25 y las arandelas 10,5x25x3 y en "b" con las tuercas M8.

Colocar los tubos distanciadores 15 en "k" desde arriba en los largueros bastidor. Apoyar el
refuerzo 3 en la cavidad de la rueda de repuesto. Colocar en "k" los tornillos M10x1,25x110 con las
arandelas 10,5x25x3 y fijar con ellos los tubos distanciadores 15. Atornillar sin apretar aun en"c"
con los tornillos M10x1,25x35, arandelas 10,5x25x3 y tuercas M10x1,25 y en "d" con los tornillos
M10x1,25x50, arandelas 10,5x25x3 y tuercas M10x1,25.

Colocar el refuerzo 4 bajo el vehiculo y atornillarlo sin apretar aun en "k" con los ya colocados
tornillos M10x1,25x110 con arandelas 10,5x25x3 y tuercas M10x1,25. Luego atornillar sin apretar
en "e" y "f" con los tornillos M10x1,25x30, arandelas 10,5x25x3 y tuercas M10x1,25 y en "g" con
el tornillo M10x1,25x30, arandela 10,5x25x3, arandela 10,5x34x4 y tuerca M10x1,25.

Orientar el dispositivo de remolque y apretar todos los tornillos o tuercas.
Par de apriete:en "b" para M8 = 20 Nm
en llall, Ilcll’lldll,llell’llfll’llgll,lljll,llkll para M10 9 40 Nm
Los tornillos M10(10.9) en "h" han sido apretados en fabrica con un par de apriete de 40 Nm.
Recortar el parachoques en la zona inferior media, usando para ello la plantilla suministrada. La

linea "YO" corresponde al centro del vehiculo. Montar ahora el parachoques en el vehiculo. Fijar en
el vehiculo la rueda de repuesto, la cubierta del suelo de la maletera y el compartimento.

Reservado el derecho a introducir modificaciones.



Instructions de montage :

1)

Démonter le pare-chocs arriére et le renfort de pare-chocs (n'est plus utilisé). Lors d'un démontage
ultérieur de I'attelage, le renfort de pare-chocs est a monter de nouveau sur le véhicule.

Retirer la roue de secours. Soulever/démonter le tapis de sol du coffre a droite prés de la cavité de
la roue de secours. Oter le compartiment de rangement de la paroi arriére de la cavité de la roue de
secours.

Mettre en place sur le véhicule la piece de base 1. Visser sans serrer au point "a"™ avec les vis
M10x1,25x25 et les rondelles 10,5x25x3 et au point "b" avec les écrous M8 et les languettes 14 .
Reporter/pointer les alésages "c" et "d" sur I'habillage de la téle de protection arriére. Oter la piece
de base 1 et percer/ébarber des trous @12 mm aux points reportés.

Oter le bouchon de protection de la cavité de la roue de secours au point "e".

Poser le renfort 3 dans la cavité. Les trous "c¢" et "d" doivent coincider. Reporter/pointer les
alésages "f", "J" et "k"sur la carrosserie. Oter le renfort 3. Percer/ébarber des trous @12 mm aux
points reportés "f" et "j" et des trous @19 mm au point "k".

Maintenir le renfort 4 sous le véhicule. Les trous "f" et "j" doivent coincider. Reporter/pointer les

alésages "g" et "k" sur la carrosserie. Oter le renfort 4. Percer/ébarber des trous @12 mm aux
points reportés "g" et "k".

Mettre en place sur le véhicule la piéce de base 1. Visser sans serrer au point "a" (quatre fois) avec
les vis M10x1,25x25 et les rondelles 10,5x25x3 et au point "b™ avec les écrous M8 et les languettes
14.

Placer le tube d'écartement 15 au point "k" par en haut dans le longeron. Poser le renfort 3 dans la
cavité de la roue de secours. Placer les vis M10x1,25x110 avec les rondelles 10,5x25x3 au point
"k" et fixer ainsi le tube d'écartement 15. Visser sans serrer au point "c¢" avec les vis M10x1,25x35,
les rondelles 10,5x25x3 et les écrous M10x1,25 et au point "d" avec les vis M10x1,25x50, les
rondelles 10,5x25x3 et les écrous M10x1,25.

Mettre en place le renfort 4 sous le véhicule et visser sans serrer au point "k" les vis M10x1,25x110
déja mises en place avec les rondelles 10,5x25x3 et les écrous M10x1,25. Visser ensuite sans
serrer aux points "e" et "f" avec les vis M10x1,25x30, les rondelles 10,5x25x3 et les écrous
M10x1,25 et au point "g" avec la vis M10x1,25x30, les rondelles 10,5x25x3 et 10,5x34x4 et I'écrou
M10x1,25.

Ajuster |'attelage puis serrer tous les boulons et écrous.
Couple de serrage : au point "b" pour M8 =>»20 Nm
aUX points llall’ llcll, lldll’ llell, llfll, llgll’ lljll’ Ilkll pour M1O q 40 Nm
Les vis M10(10.9) au point "h" sont serrées en usine avec un couple de serrage de 40 Nm.
Découper le pare-chocs dans sa partie centrale a l'aide du gabarit livré. La ligne "YO" correspond

au milieu du véhicule. A présent, monter le pare-chocs au véhicule . Remonter la roue de secours,
le tapis de sol du coffre et le compartiment de rangement dans le véhicule.

Sous réserve de modifications.

11



@

Asennusohjeet:

1)

12

Irroittakaa takapuskuri ja puskurin vahvike (jaa pois). Jos vetokoukku irroitetaan myéhemmin,
asentakaa puskurin vahvike takaisin ajoneuvoon.

Irroittakaa vararengas. Nostakaa syrjaan/irrottakaa tavaratilan pohjaverhoilu vararenkaan
syvennyksen oikealta puolelta. Poistakaa sailytyskotelo vararenkaan syvennyksen takaseinasta.

Asentakaa perusosa 1 ajoneuvoon. Ruuvatkaa 10ysasti kiinni pulteilla M10x1,25x25 ja prikoilla
10,5x25x3 kohdasta "a", muttereilla M8 ja kulmikkailla aluslaatoilla 14 kohdasta "b".

Merkitkaa/lyokaa pistepuikolla porausmerkinnat "c" ja "d" takahelmapeltiin. Irroittakaa perusosa 1
ja tehkaa merkityt 12 mm:n poraukset. Poistakaa porausjatteet.

Poistakaa tulppa kohdasta "e" vararenkaan syvennyksesta.
Asettakaa vahvikepala 3 vararenkaan syvennykseen. Kohdistakaa poraukset "c" ja "d" ja
siirtakaa/lyokaa pistepuikolla poraukset "f", "j" ja "k" ajoneuvon Koriin. Poistakaa vahvike 3.

Tehkaa merkityt poraukset "f" ja "j" 12 mm:lla ja poraus "k™ @19 mm:lla. Poistakaa porausjatteet.

Pitakaa vahviketta 4 ajoneuvon alla. Kohdistakaa poraukset "f" ja "j" ja merkitkaa/lyokaa

pistepuikolla poraukset "g" ja "k™ ajoneuvon koriin. Poistakaa vahvike 4. Tehkaa merkityt poraukset

g" ja "k" @12 mm:lla. Poistakaa porausjatteet.

Asentakaa perusosa 1 ajoneuvoon. Ruuvatkaa 10ysasti kiinni pulteilla M10x1,25x25 ja prikoilla
10,5x25x3 kohdasta "a" (nelja kertaa) sekad muttereilla M8 ja kulmikkailla aluslaatoilla 14 kohdasta
"b".

Tyontakaa putket 15 kohdasta "k" ylakautta pitkittaispalkkiin. Asettakaa vahvikepala 3 vararenkaan
syvennykseen. Asettakaa pultit M10x1,25x110 ja prikat 10,5x25x3 paikalleen kohtaan "k" ja
kiinnittakaa niilla putket 15. Ruuvatkaa I6ysasti kiinni pulteilla M10x1,25x35, prikoilla 10,5x25x3 ja
muttereilla M10x1,25 kohdasta "c" ja pulteilla M10x1,25x50, prikoilla 10,5x25x3 ja muttereilla
M10x1,25 kohdasta "d".

Asettakaa vahvike 4 ajoneuvon alle ja ruuvatkaa loysasti kiinni kohdasta "k™ jo paikallaan olevilla
pulteilla M10x1,25x110, prikoilla 10,5x25x3 ja muttereilla M10x1,25. Ruuvatkaa lopuksi |0ysasti
kiinni kohdasta "e™" ja "f" pulteilla M10x1,25x30, prikoilla 10,5x25x3 ja muttereilla M10x1,25 seka
kohdasta "g" pultilla M10x1,25x30, prikalla 10,5x25x3, prikalla 10,5x34x4 ja mutterilla M10x1,25.

Tarkistakaa etta vetonuppi kiinnitysosineen on suorassa ja kiristakaa kaikki pultit seka mutterit.

Kiristysmomentti: kohdassa "b" M8:lle = 20 Nm
kohdissa llall, Ilcll’lldll,llell’llfll’llgll,lljll’llkll M10:”e q 40 Nm

Kohdan "h" M10(10.9)-pultit on valmistaja kiristanyt momentilla 40 Nm.

Leikatkaa puskurista keskelta alhaalta ohessa toimitetun leikkuumallin mukainen osa. Viiva "YO"

vastaa ajoneuvon keskikohtaa. Asentakaa puskuri ajoneuvoon. Kiinnittdkaa vararengas, tavaratilan
pohjan peite ja sailytyskotelo ajoneuvoon.

Oikeudet muutoksiin pidatetaan.



GE

Installation instructions:

1)

Dismantle the rear bumper and the bumper reinforcement (not applicable). If the towed-vehicle
assembly is removed at a later time, re-attach the bumper reinforcement to the vehicle.

Take out the spare wheel. Lift/remove the right boot floor cover next to the spare wheel well.
Remove the storage compartment from the back panel of the spare wheel well.

Attach part 1 onto the vehicle. Loosely screw it on at "a" with the M10x1.25x25 screws and the
10.5x25x3 washers and at "b" with the M8 nuts and shackles 14.

Mark/punch the bore holes at "¢" and "d" on the tail plate. Remove part 1 and drill/deburr the
marked bore holes with 12 mm.

Remove the stoppers at "e" from the spare wheel well.

Place reinforcement 3 in the spare wheel well. Cover the bore holes "¢" and "d" and mark/punch
the bore holes "f", "j" and "k" on the car body. Remove reinforcement 3. Drill/deburr the marked
bore holes "f" and "j" with 12 mm and the bore holes "k" with 19 mm.

Hold reinforcement 4 under the vehicle. Cover the bore holes "f" and "j" and mark/punch the bore
holes "g" and "k" on the car body. Remove reinforcement 4. Drill/deburr the marked bore holes "g"
and "k" with 12 mm.

Attach part 1 to the vehicle. Loosely screw it on at "a" (x4) with the M10x1.25x25 screws and the
10.5x25x3 washers and at "b" with the M8 nuts and shackles 14.

Place the spacer tubes 15 into the longitudinal beam from above at "k". Place reinforcement 3 in
the spare wheel well. Insert screws M10x1.25x110 with washers10.5x25x3 at "k" and use them to
attach the spacer tubes 15. Screw them on at "c¢" with screws M10x1.25x35, washers 10.5x25x3
and nuts M10x1.25 and at "d" with screws M10x1.25x50, washers 10.5x25x3 and nuts M10x1.25.
Attach reinforcement 4 under the vehicle and loosely screw it on at "k" with the previously inserted
screws M10x1.25x110, washers 10.5x25x3 and nuts M10x1.25. Then loosely screw in screws
M10x1.25x30, washers 10.5x25x3 and nuts M10x1.25 at "e" and "f" and screws M10x1.25x30,
washer 10.5x25x3, washer 10.5x34x4 and nut M10x1.25 at "g".

Align the towed-vehicle assembly and tighten all screws and nuts.
Torque: at "b" forM8 => 20 Nm
at llall, llcll,lldIl’Ilell,Ilfll’llgll’lljll’llkll for M1O 9 40 Nm
The screws M10(10.9) at "h" were tightened with a torque of 40 Nm by the manufacturer.
Cut out the lower middle section of the bumper using the enclosed template. The line "YO"

corresponds to the center of the vehicle. Now mount the bumper to the vehicle. Re-attach the spare
wheel, the boot floor cover and the storage compartment of the vehicle.

Subiject to alteration.

13



GR)

Odnyieg ocuvappoAdynong:

1)

14

ATTOOUVAPPOAOYNOTE TOV TTIPOQUACKTHPA Kal TRV evioxuon (AeiTTer). Av apyoTepa
QTTOOUVOPHUOAOYACETE TOV KOTOAOOPO Ba TTPETTEI VA EAVATOTTOBETACETE OTO OXNMA TNV EVIOXUON TOU
TTPOPUAAKTAPQ.

BydATte Tnv pedépPa. AvaonkwaoTe / aTToOOUVAPPOAOYROTE TO KAAUHMA BEEIA SITTAQ aTTO TNV KOIAGTNTA
NG peCépPas. AQaip€éoTe TNV BrKN atrd TO TTIoW ToiXWwHaA TNG PECEPPAC.

OépTe TO BACIKO KOPUATI 1 0TO dxnua. BidwaoTte xahapd oto "a" ue 11¢ Bideg M10x1,25x25 kai Tig
podéAeg 10,5x25x3 kaBwg kai oTo "b" pe Ta Tagipadia M8 kai Ta KouuaTIa 14 .

Xapdaére/movidpete TIg diaTpAoelg "c" kair "d" o710 TTiow TEAIKO €Aacpa. AQaipéoTe TO BACIKO
KOMMATI 1, TPUTTAOTE TIG OTTEG @12 mm Kal KaBapioTe Ta ypaidia.

BydATte 10 T a1Td TO "e" 0TO KoiAwpa NG pelépPag.

TotroBetroTE TNV gvioxuon 3 oTo KoiAwpa TNG peCépPag. EuBuypappioTe TIg TpUTTES "™ Kan "d" kal
xapaére/TovrapeTte TAvW oT1o oaaoi TIg TpuTres ", "j" kai "k". AgaipéoTe Tnv evioxuon 3. AvoigTe TIg
212 mm kaBwg kai Tig TpUTTEG "k" 819 mm kal kaBapioTe Ta ypaidia.

TpUTTEG " KO "

KpatoTte TNV evioxuon 4 k&tw atd 1o dxnua. EvuBuypauuioTe Tig TpUTTeg " Kau "j" Ka
XOPAETEMTOVTAPETE TTAVW OTO 000 TIg TPUTTEG g™ Kai "k" . ApaipéoTe Tnv evioxuon 4. Avoi€Te TIg

TpUTTEG "g" Kal "k" @12 mm kal kaBapioTe Ta ypaidia.

OépTe TO BACIKO KOUUATI 1 01O OxNnua. BidwaoTe xahapd o1o "a" (TEooepeIg QopEG) e TIG Pideg
M10x1,25x25 kai TiIg podéAeg 10,5x25x3 kaBwg kal oTo "b" pe Ta Tagiuadia M8 kai Ta KoppaTia 14 .
BaAte Ta cwAnvakia 15 oto "k" atrd mévw oToug diapnkelg dokoug. TOTToBeTAOTE TNV gvioxuon 3
OTO KoiAwpa TnG peCépPag. Baite Tig Bideg M10x1,25x110 pe 11 podéAeg 10,5x25x3 oT1o "k™ kai €101
otaBepotroifoTe Ta cwAnvakia 15. BidwoTte xahapd oTo "c" pe Tig Bideg M10x1,25x35, TIG podEAES
10,5x25x3 kai Ta Tragiuddia M10x1,25 kaBwg kai ato "d" pe 1ig Bideg M10x1,25x50, TIG podéAeg
10,5x25x3 kai Ta TTagiuadia M10x1,25.

OépTe TNV evioxuon 4 KATW aTTd To OXNPa Kal BIdwaoTe xahapd oto "k™ ue TI¢ Bideg TTOU UTTAPYXOUV
ekei M10x1,25x110 pe 1ig podéAeg 10,5x25x3 kai pe Ta agiuadia M10x1,25. Katomiv BidwoTe
xoAapd oto "e" kai "f" pe Tig Bideg M10x1,25x30, 11 podéAeg 10,5x25x3 kKaBwg Kal Ta TTagiuadia
M10x1,25 ka1 o1o "g" pe TNV Bida M10x1,25x30, Tnv podéAa 10,5x25x3, Tnv podéAa 10,5x34x4
Kabwg kai To TTagiuad M10x1,25.

EuBuypapuioTe TOv KOTOAdOPO Kal oQigTe OAES TIG Bideg Kal Ta TTAINAdIA.

Pot ouo@igng: oTto "b" yia M8 - 20 Nm
OTG Ilall’ llcll,Ildll,Ilell’llfll,llgll,lljll,llkll Yla M1O q 40 Nm
O1 Bideg M10(10.9) oto "h" cival o@iyuéveg epyooTaciakd pe potr 40 Nm.

KowTte TOV TTPOQUAGKTAPO OTNV hJECAIA TTEPIOXT], OTO KATW PEPOG YE TNV BoriBeia Tou cuvnuuévou
ociyparog. H ypapun "YO™ avTioToIxei oTnv gEOn Tou OXNUATOG. ZTNV CUVEXEIQ TOTTOBETHOTE OTO
OXNMa TOV TTPOPUACKTAPA. ZTEPEWOTE OTO OXNMA TNV PECEPPA, TO KAAUPUA OTO TTOPTUTTAYKAC KOl
NV 6nKn.

Me Tnv emQUAAEN TEXVIKWV aAA aAAaywVv.



Istruzioni di montaggio:

1)

Smontare il paraurti posteriore e il relativo rinforzo (non viene utilizzato). In caso di successivo
smontaggio del gancio di traino, rimontare il rinforzo del paraurti sul veicolo.

Estrarre la ruota di scorta. Sollevare/rimuovere la copertura del fondo del bagagliaio a destra
accanto all'alloggiamento per la ruota di scorta. Rimuovere lo scomparto di stivaggio dalla parete
posteriore della ruota di scorta.

Applicare il pezzo base 1 sul veicolo. Avvitare senza serrare in "a" con le viti M10x1,25x25 e le
rondelle 10,5x25x3, e in "b" con i dadi M8 e i coprigiunto 14.

Trasferire/marcare i fori "c" e "d" sulla lamiera posteriore. Rimuovere il pezzo base 1 ed
eseguire/sbavare i fori del diametro di 12 mm trasferiti.

Rimuovere il tappo in "e" dall'alloggiamento per la ruota di scorta.
Disporre il rinforzo 3 nell'alloggiamento per la ruota di scorta. Allineare i fori "c" e "d" e
trasferire/marcare i fori "f", "j" e "k" sulla carrozzeria. Rimuovere il rinforzo 3. Eseguire/sbavare i

fori contrassegnati "f" e "j" di 12 mm, nonché i fori "k" di 219 mm.

Tenere il rinforzo 4 sotto il veicolo. Allineare i fori "f" e "j" e trasferire/marcare i fori "g" e "k" sulla
carrozzeria. Rimuovere il rinforzo 4. Eseguire/sbavare i fori "g" e "k" di 12 mm.

Applicare il pezzo base 1 sul veicolo. Avvitare senza serrare in "a" (quattro volte) con le viti
M10x1,25x25 e le rondelle 10,5x25x3, nonché in "b" con i dadi M8 e i coprigiunto 14.

Inserire i tubi distanziatori 15 in "k" dall'alto nei longheroni. Disporre il rinforzo 3 nell'alloggiamento
per la ruota di scorta. Inserire le viti M10x1,25x110 con le rondelle 10,5x25x3 in "k" e fissare cosi i
tubi distanziatori 15. Avvitare senza serrare in "c¢" con le viti M10x1,25x35, le rondelle 10,5x25x3 e i
dadi M10x1,25, e in "d" con le viti M10x1,25x50, le rondelle 10,5x25x3 e i dadi M10x1,25.

Avvitare senza serrare il rinforzo 4 sotto il veicolo e in "k" mediante le viti precedentemente inserite
M10x1,25x110 con le rondelle 10,5x25x3 ed i dadi M10x1,25. Quindi, avvitare senza serrare in "e"
e "f" con le viti M10x1,25x30, le rondelle 10,5x25x3 e i dadi M10x1,25 e in "g" con la vite
M10x1,25x30, la rondella 10,5x25x3, la rondella 10,5x34x4 e il dado M10x1,25.

Allineare il gancio di traino e serrare tutte le viti e i dadi.
Coppia di serraggio: in "b" perM8 = 20 Nm
in llall, llcll’ lldll, Ilell, llfll, llgll, Iljll, llkll per M1O q 40 Nm
Le vitiM10 (10.9) in "h" sono state serrate in fabbrica con una coppia di serraggio di 40 Nm.
Ritagliare il paraurti nella zona centrale inferiore, servendosi della sagoma allegata. La linea "YO"

corrisponde alla linea mediana del veicolo. A questo punto, montare il paraurti sul veicolo. Fissare la
ruota di scorta, la copertura del bagagliaio e lo scomparto di stivaggio nel veicolo.

Con riserva di modifiche.

15



'0S53]s OANNISOdSIp [9p INOIZNILNNVIAN @ OSN.IINS OJ0SIaA [9p SJUS)N,| OJEWIOJUI JOA IP SJ)jOUl BIEIYOIP IS

................................. OHN@LWH
ewuly 8 odqui

............................................................................. O|02IBA |NS

80L1INJISOD BSE) B|[Bp 8)Iulo)

luoizuosaid ajjap @ oooeye p und 19p ojedsil [aU ‘Ble,p Bj0Bal B OJ||BJSUI OJB)S @« rrrrrrr e odi oulel) Ip oAlIsodsip || 8Yo Elelyolp Bl BIIIOSONO0S B

‘OI99V.INOW 011340 10 INOIZVYVIHOIA

:0)luljop 1S00

(6 u1) eoujow eljop "Xew ajiqelyojowi essep =) ©  (BY ul) 9ouj0W BJjop “Xew eAIssa|dWoo eSS\ = | :9A0p

NY“" =186000X(D+1)/(Dx1)=a

.d, eAoid Ip ai0[eA [ep eleulwIB}Sp © OUlel) Ip OAllISOdSIp [op 9[IgeIyoJowll BWISSEW BSSBW B| ‘0Z/776 Badoins eAmaliq e|je 8seq U]

0]O2ISA0}NE,|[SP SUOIZE|02JID IP BLIBD IPSA :9]IgeIY2JOWIL BSSE|
BY G/ S 'Xew 9|eoluaA 0oLe)

NX 6°6 -d alojep

96.0+00:02/v6-€1° :auoizefojowQ

X-0GY :000eye Ip odn @ 8sse|)

IRRRRAN 41 :9]euolzuny odi |
sis9y] eiodueT .0|0d18A0)Ne Joad
81Z 90¢ :0dp oulel} Ip oAisodsiq

16



LN

Monteringsanvisning:

1)

Demonter bakre stgtfanger og stetfangerforsterkelsen (bortfaller). Ved senere demontering av
tilhengerfestet skal stgtfangerforsterkelsen monteres pa bilen igjen.

Ta ut reservehjulet. Lgft opp / demonter bagasjeromsbeskyttelsen pa hayre side av
reservehjulsrommet. Fjern oppbevaringsrommet fra reservehjulsbakveggen.

Monter basisdelen 1 pa bilen. Skrus Igst pa ved "a" med skruene M10x1,25x25 og skivene
10,5x25x3 og ved "b" med mutrene M8 og laskene 14.

Overfar/kjgrnermarker boringene "c" og "d" pa bakdekslet. Fjern basisdelen 1 og bor/avgrad de
overfgrte boringene @12 mm.

Fjern pluggen ved "e" fra reservehjulsrommet.

Legg forsterkningen 3 i reservehjulsrommet. Sgrg for at boring "c" og "d" dekker hverandre og
overfar/kjgrnermarker boring "f", "j" og "k" pa karosseriet. Fjern forsterkningen 3. Bor/avgrad de
overfgrte boringene "f" og "j" 12 mm og boringene "k" 19 mm.

Hold forsterkningen 4 under bilen. Sgrg for at boring "f" og "j" dekker hverandre og
overfar/kjgrnermarker boring "g" og "k" pa karosseriet. Fjern forsterkningen 4. Bor/avgrad de

overfgrte boringene "g" og "k" 212 mm.

Monter basisdelen 1 pa bilen. Skrus Igst pa ved "a" (fire ganger) med skruene M10x1,25x25 og
skivene 10,5x25x3 og ved "b" med mutrene M8 og laskene 14.

Sett avstandsragr 15 inn i langsgaende vange fra oppsiden ved "k". Legg forsterkningen 3 i
reservehjulsrommet. Sett inn skruene M10x1,25x110 med skiver 10,5x25x3 ved "k" og fest
avstandsrgrene 15 med disse. Skrus lgst pa ved "c" med skruene M10x1,25x35, skivene
10,5x25x3 og mutrene M10x1,25 og ved "d" med skruene M10x1,25x50, skivene 10,5x25x3 og
mutrene M10x1,25.

Sett forsterkningen 4 under bilen og skru den lgst pa ved "k" ved hjelp av de pa forhand innsatte
skruene M10x1,25x110 med skiver 10,5x25x3 og mutre M10x1,25. Skrus deretter Igst pa ved "e"
og "f" med skruene M10x1,25x30, skivene 10,5x25x3 og mutrene M10x1,25 og ved "g" med skrue
M10x1,25x30, skive 10,5x25x3, skive 10,5x34x4 og mutter M10x1,25.

Rett opp tilhengerfestet og trekk til alle skruer og mutre.
Tiltrekningsmoment: ved "b" forM8 = 20 Nm
Ved llall, llcll,lldll,llell’Ilfll,llgll,lljll,llkll for M10 9 40 Nm
Skruene M10(10.9) ved "h" er strammet med tilirekningsmoment 40 Nm pa fabrikken.
Skjeer ut statfangeren i det midtre omradet nede ved hjelp av den vedlagte sjablonen. Linjen "YO"

svarer til midten av kjgretgyet. Monter sa stotfangeren pa bilen. Fest reservehjulet,
bagasjeromsmatten og oppbevaringsrommet i bilen.

Endringer forbeholdes.

17



INL

Montage-instructies:

1)

18

Demonteer de achterste bumper en de bumperversteviging (vervalt). Bij latere demontage van de
trekhaak moet de bumperversteviging weer op het voertuig gemonteerd worden.

Neem het reservewiel eruit. Schuif de bodembedekking rechts van de goot van het reservewiel weg
of demonteer deze. Verwijder het opbergvak van de reservewiel-achterwandinkeping.

Zet het basis-deel 1 aan het voertuig. Schroef bij "a" de schroeven M10x1,25x25 en ringen
10,5x25x3 en bij "b" de moeren M8 en plaatjes 14 losjes aan het voertuig vast.

Teken bij "c™ en "d" de boringen van het basisdeel op de achterwielbeschermer en maak het
oppervlak ruw. Neem het basisdeel 1 weg en boor gaten met 312 mm. Ontbraam de gaten.

Haal de stop bij "e" uit het reservewiel.

Leg de versteviging 3 in het reservewiel. Leg hierbij de geboorde gaten "c" en "d" op elkaar en
teken de boringen "f", "j" en "k" op de carosserie. Maak het oppervlak ruw. Neem de versteviging
3 weg. Boor gaten daar waar u de boringen gemarkeerd heeft, bij "f" en "j" met 12 mm. Doe
hetzelfde bij "k" (19 mm) en ontbraam de gaten.

Houd de versteviging 4 onder het voertuig. Leg hierbij de geboorde gaten "f" en "j" op elkaar en

teken de boringen "g" en "k" op de carosserie. Maak het oppervlak ruw. Haal de versteviging 4

weg. Boor gaten daar waar u de boringen gemarkeerd heeft, bij "g" en "k" met 812 mm. Ontbraam
de gaten.

Zet het basis-deel 1 aan het voertuig. Schroef bij "a" de schroeven M10x1,25x25 en ringen
10,5x25x3 en bij "b" de moeren M8 en plaatjes 14 losjes aan het voertuig vast.

Zet de afstandsbuizen 15 bij "k" van boven in de langsliggers. Leg de versteviging 3 in het
reservewiel. Plaats de schroeven M10x1,25x110 met de ringen 10,5x25x3 bij "k" en zet zo de
afstandsbuizen 15 vast. Schroef bij "¢" de schroeven M10x1,25x35, de ringen 10,5x25x3 en de
moeren M10x1,25 en bij "d" de schroeven M10x1,25x50, de ringen 10,5x25x3 en de moeren
M10x1,25 losjes vast.

Houd de versteviging 4 onder het voertuig en schroef deze bij "k" met behulp van de schroeven
M10x1,25x110, ringen 10,5x25x3 en moeren M10x1,25 losjes vast. Schroef bij "e" en "f" de
schroeven M10x1,25x30, de ringen 10,5x25x3 en de moeren M10x1,25 en bij "g" de schroef
M10x1,25x30, de ring 10,5x25x3, de ring 10,5x34x4 en de moer M10x1,25 losjes vast.

Maak de trekhaak waterpas en draai alle schroeven en moeren vast.

Aandraaimoment: bij "b" voorM8 = 20Nm
bij llall, llcll,lldll’llell,llfll,llgll’lljll’llkll Voor M10 9 40 Nm
De schroeven M10(10.9) bij "h" zijn in de fabriek met een aandraaimoment van 40 Nm
aangetrokken.

Snijd de bumper in de middenzone aan de onderkant met behulp van de meegeleverde sjabloon
eruit. De lijn "YO" komt overeen met het midden van het voertuig. Monteer nu de bumper aan het
voertuig. Breng het reservewiel, de bodembedekking van de kofferruimte en het opbergvak in het
voertuig aan.

Wijzigingen voorbehouden.



PLJ

Instrukcja montazu:

1)

Zdemontowac tylny zderzak i wzmocnienie zderzaka (odpada). Podczas p6zniejszego demontaz
u haka holowniczego nalezy ponownie zamontowa¢ wzmocnienie zderzaka.

Wyjac¢ koto zapasowe. PodnieS¢/wymontowac pokrywe podtogowg bagaznika po prawej stroni
e obok wneki na koto zapasowe. Wyjg¢ schowek z tylnej scianki przy kole zapasowym.

Przystawi¢ korpus haka holowniczego 1 do pojazdu. W punkcie "a™ luzno skreci¢ za pomocg, $
rub M10x1,25x25 i podktadek 10,5x25x3 oraz w punkcie "b" za pomocg nakretek M8 i naktad
ek 14.

Przenies¢/zaznaczy¢ na blasze tylnego pasa miejsca na otwory "¢” i "d". Usung¢ korpus haka
1 i w oznaczonych miejscach przewierci¢ i wygtadzi¢ otwory @12 mm.

Wyjac¢ zaslepki "e™ z wneki kota zapasowego.

Wtozy¢ wzmocnienie 3 do wneki kota zapasowego. Ustawi¢ otwory "c¢" i "d"” tak, aby sie pokr
ywaty oraz przenies¢/zaznaczy¢ otwory "f", "j” i "k" na nadwoziu. Usung¢ wzmocnienie 3. W
zaznaczonych miejscach wywierci¢ i wygtadzi¢ otwory "f" i "j” @12 mm oraz otwory "k 19 m
m.

Ustawi¢ wzmocnienie 4 pod pojazdem. Ustawi¢ otwory "f" i "j" tak, aby sie pokrywaty i przenie
$¢/zaznaczyC otwory "g” i "k" na nadwoziu. Usung¢ wzmocnienie 4. PrzewierciC i wygtadzicC za
znaczone otwory "g” i "k” 12 mm.

PrzystawiC korpus haka holowniczego 1 do pojazdu. W punkcie "a" (czterokrotnie) luzno skreci

¢ za pomocg, srub M10x1,25x25 i podktadek 10,5x25x3 oraz w punkcie "b" za pomocg nakret

ek M8 i naktadek 14.

Rury dystansowe 15 w punktach "k" wtozy¢ z géry do podtuznic. Wtozy¢ wzmocnienie 3 do w
neki kota zapasowego. Wtozy¢ sruby M10x1,25x110 z podktadkami 10,5x25x3 w punktach "k"
i przy ich pomocy zamocowac rury dystansowe 15. Luzno skreci¢ w punktach "¢" za pomocg $
rub M10x1,25x35, podktadek 10,5x25x3 i nakretek M10x1,25 oraz w punktach "d" za pomocg
Srub M10x1,25x50, podktadek 10,5x25x3 i nakretek M10x1,25.

UstawiC wzmocnienie 4 pod pojazdem i luzno skreci¢c w punktach "k™ za pomocg wczes$niej zat
ozonych srub M10x1,25x110 z podktadkami 10,5x25x3 i nakretkami M10x1,25. Nastepnie luzn

o skreci¢ w punktach "e" i "f" za pomocg srub M10x1,25x30, podktadek 10,5x25x3 i nakretek
M10x1,25 oraz "g" za pomocg Sruby M10x1,25x30, podktadki 10,5x25x3, podktadki 10,5x34
x4 i nakretki M10x1,25.

Wyregulowac¢ ustawienie haka holowniczego i dociggng¢ wszystkie sruby i nakretki.
Moment dokrecania:w punkcie "b™ dlaM8 = 20 Nm

w punktach "a”, "¢","d","e","f","g","","k" dla M10 = 40 Nm
Sruby M10(10.9) w punkcie "h" sg fabrycznie dokrecone momentem 40 Nm.

Za pomocg, zatgczonego szablonu wycigC zderzak u dofu w jego srodkowej czesci. Linia "YO™
odpowiada srodkowi pojazdu. Teraz nalezy zamontowac zderzak na pojezdzie. Zamocowac kot
0 zapasowe, pokrycie podfogi bagaznika i schowek w pojezdzie.

Zastrzega sie mozliwos¢é wprowadzania zmian.

19



Monteringsanvisningar:

1.) Tag av stotfangare bak tillsammans med stétfangarforstarkningen (behdvs inte langre). Om
dragkroken avlagsnas vid ett senare tillfalle maste stotfangarforstarkningen monteras pa bilen igen.
Tag ur reservhjulet. Lyft upp/aviagsna bagageutrymmets golvbekladnad till hdger om
reservhjulsgropen. Avlagsna forvaringsfacket fran reservhjulsgropens bakre vagg.

2.) Hall grunddelen 1 mot bilen. Skruva I6st ihop med hjalp av skruvarna M10x1,25x25 och brickorna
10,5x25x3 vid "a" och muttrarna M8 och fyrkantsbrickorna 14 vid "b".
Markera eller kérna halen "c¢" och "d" pa bilens bakre karosseriplat. Tag bort grunddelen 1, borra
hal med 12 mm och avgrada halen.

3.) Avlagsna pluggen vid "e" ur reservhjulsgropen.
Lagg in forstarkningsdelen 3 i reservhjulsgropen. Se till att halen "c¢" och "d" passar och markera
eller kérna halen "f", "j" och "k" pa karosseriet. Avlagsna forstarkningsdelen 3. Borra
halmarkeringarna for "f" och "j" med @12 mm och for "k" med 219 mm. Avgrada sedan halen.

4.) Hall férstarkningsdelen 4 under bilen. Se samtidigt till att halen "f" och "j" stdmmer dverens och

markera eller kdrna halen "g" och "k" pa karosseriet. Avlagsna forstarkningsdelen 4. Borra

halmarkeringarna for "g" och "k"™ med @12 mm och avgrada hélen.

5.) Hall grunddelen 1 mot bilen. Skruva |6st ihop den med hjalp av skruvarna M10x1,25x25 och
brickorna 10,5x25x3 vid "a" (fyra gager) och muttrarna M8 och fyrkantsbrickorna 14 vid "b".
Stall distanshylsorna 15 ovanifran i ramsidobalkarna vid "k". Lagg in férstarkningsdelen 3 i
reservhjulsgropen. Skruva in skruvarna M10x1,25x110 med brickorna 10,5x25x3 vid "k" for att
fixera distanshylsorna 15. Skruva I6st ihop skruvarna M10x1,25x35, brickorna 10,5x25x3 och
muttrarna M10x1,25 vid "¢" och skruvarna M10x1,25x50, brickorna 10,5x25x3 och muttrarna
M10x1,25 vid "d".

Hall forstarkningsdelen 4 mot bilen och skruva 16st ihop med hjalp av de redan isatta skruvarna
M10x1,25x110, brickorna 10,5x25x3 och muttrarna M10x1,25 vid "k". Skruva sedan |6st ihop
skruvarna M10x1,25x30, brickorna 10,5x25x3 och muttrarna M10x1,25 vid "e" och "f", samt
skruven M10x1,25x30, brickan 10,5x25x3, brickan 10,5x34x4 och muttern M10x1,25 vid "g".

6.) Ratta till dragkroken och drag at alla skruvar och muttrar.
Atdragningsmoment: vid "b" forM8 = 20 Nm
Vid llall, llcll,Ildll,llell’llfll,llgll,lljll,llkll fér M10 9 40 Nm
Skruvarna M10(10.9) vid "h" har dragits at med 40 Nm pa fabrik.
7.) Skar ut stotfangarens mellersta omrade enligt den medféljande mallen. Linjen "YO" motsvarar

bilens mitt. Montera sedan stétfangaren pa bilen. Montera reservhjulet, bagageutrymmet
golvbekladnad och férvaringsfacket i bilen igen.

Med forbehall for andringar.

20



Der Freiraum nach Anhang VII, Abbildung 30 der Richtlinie 94/20/EG ist zu gewahrleisten.
Volny prostor ve smyslu PFilohy VII, obr. 30 Smérnice ¢. 94/20/EG musi byt zarucen.
Frirummet skal overholdes iht. bilag VII, fig. 30 i direktiv 94/20/EF.

Debe garantizarse el espacio libre, conforme al anexo VII, imagen 30 de la directiva comunitaria
94/20/CE.

L’espace libre doit étre garanti conformément a I'annexe VII, illustration 30 de la directive 94/20/CE.
Liitteen VII, direktiivin 94/20/EY kuvan 30 mukainen vapaatila on taattava.
The clearance specified in appendix VII, diagram 30 of guideline 94/20/EC must be guaranteed.

Mpétrel va e¢ao@alifeTal o eAcUBepog Xwpog oupewva pe 1o MNapdptnua VI, eikéva 30 Tng Odnyiag
94/20/EK.

Deve essere garantito lo spazio libero secondo I'allegato VII, figura 30 della direttiva 94/20/CE.
Frirommet etter tillegg VI, figur 30 i direktiv 94/20/EQF skal overholdes.

De tussenruimte volgens aanhangsel VII, afbeelding 30 van de richtlijn 94/20/EG moet in acht
worden genomen.

Zagwarantowac swobodng przestrzen zgodnie z zatgcznikiem VI, rysunek 30 dyrektywy 94/20/CE.
Glappet enligt bilaga VI, bild 30 i direktiv 94/20/EG ska garanteras.

00 GO0 B8V 0660

&)

%
A

* bei zulassigem Gesamtgewicht des Fahrzeuges
* pfi celkové pfipustné hmotnosti vozidla

* ved tilladt totalveegt for karetgjet

* con peso total autorizado del vehiculo

* max. 100 *

min. 65

* pour poids total en charge autorisé du véhicule

min. 140

* Ajoneuvon suurimmalla sallitulla kokonaispainolla

* at gross vehicle weight rating

* YIOQ TO EMITPETTTO MIKTO BAPOG TOU OXNUATOG

min. 32
min. 55
mi

* per il peso complessivo ammesso del veicolo

* ved kjoretgyets tillatte totalvekt

350 -420 *

0000080660

* bij toegestaan totaal gewicht van het voertuig

* przy dopuszczalnym ciezarze catkowitym pojazdu

oo X * vid fordonets tillatna totalvikt

in. 75| min. 75

\ﬁ/
3
3| \*
L
ol E;
A
S
——

mi

——
A’<ma\x.30:
-yl )

max. 30°

21



o Bedienungsanleitung fur abnehmbare Kugelstange

Achtung!

Vor jeder Fahrt muss die ordnungsgemafe Verriegelung der abnehmbaren Kugelstange auf folgende
Merkmale kontrolliert werden:

Griine Markierung des Handrades stimmt mit griiner Markierung an der Kugelstange tiberein.
Handrad liegt an Kugelstange an (kein Spalt).

Schloss verschlossen und Schliissel abgezogen. Handrad lasst sich nicht herausziehen.
Kugelstange muss vollig fest im Aufnahmerohr sitzen. Durch Riitteln von Hand priifen.

Falls die Prufung aller 4 Merkmale nicht zufriedenstellend ausfallt, ist die Montage zu wiederholen.

Sofern auch dann nur eines der Merkmale nicht erflllt wird, darf die Anhangevorrichtung nicht benutzt werden,
es besteht Unfallgefahr. Setzen Sie sich mit dem Hersteller in Verbindung.

Die Montage und Demontage der Kugelstange ist mit normaler Handkraft problemlos auszufiihren.

Niemals Hilfsmittel, Werkzeuge usw. verwenden, da hierdurch der Mechanismus beschadigt werden kann.

Nie bei angekuppeltem Anhanger bzw. montiertem Lasttrager entriegeln!
Bei Fahrt ohne Anhanger bzw. Lasttrager muss die Kugelstange abgenommen und immer der

Verschlussstopfen in das Aufnahmerohr eingesetzt werden. Dies gilt besonders, wenn durch die Kugel die
Sichtbarkeit des amtlichen Kennzeichens bzw. der Beleuchtungseinrichtung eingeschrankt wird.

Abnehmbare Kugelstange

Aufnahmerohr

Kugelstange
Verriegelungskugeln
Auslésehebel

Handrad

Abdeckkappe

SchliUssel

rote Markierung (Handrad)
grine Markierung (Handrad)
10 griine Markierung (Kugelstange)
11 Symbol (Betatigung entriegeln)
12 Verschlussstopfen

13 Einsteckbolzen

14 Kkein Spalt zwischen 2 und 5
15 Spaltvon ca. 5 mm

0N O, OON -

©

Entriegelte Stellung, abgenommen

22



Montage der Kugelstange:

1.) Verschlussstopfen aus dem Aufnahmerohr herausziehen.
Im Normalfall befindet sich die Kugelstange, wenn sie aus dem Kofferraum entnommen wird, in der
entriegelten Stellung. Dies ist daran erkennbar, dass das Handrad mit einem deutlich sichtbaren Spalt
von der Kugelstange ca. 5 mm absteht (siehe Skizze) und die rote Markierung am Handrad zur griinen
Markierung an der Kugelstange zeigt.
Beriicksichtigen Sie, dass die Kugelstange nur in diesem Zustand eingesetzt werden kann!
Sollte der Verriegelungsmechanismus der Kugelstange vor Montage, wodurch auch immer, ausgeldst
worden sein und sich in der verriegelten Stellung befinden, muss der Mechanismus vorgespannt
werden. Die verriegelte Stellung wird daran erkannt, dass die griine Markierung des Handrades mit der
grinen Markierung der Kugelstange Ubereinstimmt und das Handrad ohne Spalt (s. Skizze) an der
Kugelstange anliegt. Der Verriegelungsmechanismus wird wie folgt vorgespannt:
Bei eingestecktem Schlussel und gedffnetem Schloss das Handrad in Pfeilrichtung a herausziehen und
zum Vorspannen in Pfeilrichtung b bis zum Anschlag drehen. Der Auslésehebel rastet sodann ein und
nach Loslassen des Handrades verbleibt der Verriegelungsmechanismus in der vorgespannten Stellung.

2.) Zur Montage der Kugelstange muss diese von unten mit dem Einsteckbolzen in das Aufnahmerohr
eingesetzt und hochgedriickt werden.
Der Verriegelungsvorgang wird hierdurch automatisch durchgefihrt.
Hand nicht im Bereich des Handrades halten, da sich dieses beim Verriegeln dreht.

3.) Schloss schliefien und Schliissel immer abziehen. Schliissel |asst sich bei getffnetem Schloss nicht
abziehen! Abdeckkappe auf das Schloss drlicken.

Demontage der Kugelstange:
1.) Abdeckkappe vom Schloss abziehen und Abdeckkappe auf den Griff des Schlissels driicken.
Schloss mit Schlussel 6ffnen.
2.) Kugelstange festhalten, Handrad in Pfeilrichtung a herausziehen und zum Ldsen in gezogener
Position bis zum Anschlag in Pfeilrichtung b drehen.
Kugelstange aus dem Aufnahmerohr herausnehmen.
Das Handrad kann dann losgelassen werden, es arretiert selbsttatig in der entriegelten Stellung.
3.) Kugelstange im Kofferraum sicher und gegen Verschmutzen geschuitzt verstauen.
4.) Verschlussstopfen in das Aufnahmerohr einsetzen!

Hinweise!

Reparaturen und Zerlegungen der abnehmbaren Kugelstange dirfen grundsatzlich nur vom Hersteller
durchgefihrt werden.

Beiliegendes Hinweisschild am Kfz. in der Nahe des Aufnahmerohres oder an der Innenseite des
Kofferraumes an gut sichtbarer Stelle anbringen.

Um eine ordnungsgemale Funktion zu gewahrleisten, muss die Kugelstange und das Aufnahmerohr stets
sauber sein.

Auf regelmafige Pflege der Mechanik ist zu achten. Schloss nur mit Graphit behandeln.

Lagerstellen, Gleitflachen und Kugeln mit harzfreiem Fett bzw. Ol regelmaRig fetten bzw. élen. Das Fetten und
Olen dient auch als zusatzlicher Korrosionsschutz.

Bei Reinigung des Fahrzeuges mit einem Dampfstrahler muss die Kugelstange abgenommen und der
Verschlussstopfen eingesetzt werden. Die Kugelstange darf nicht dampfgestrahlt werden.

Wichtig!
Zur abnehmbaren Kugelstange gehdren 2 Schliissel. Schlissel-Nr. ???? fir eventuelle Nachbestellungen
notieren und aufbewahren.

23



@ Navod k pouziti odnimatelné tyée s kouli

Upozornéni!
Pfed kazdou jizdou je tfeba zkontrolovat fadné zajisténi odnimatelné tyCe s kouli z hlediska nasledujicich
zasad:

e Zelené znaceni ruéniho kolecka souhlasi se zelenym zna¢enim na tyci.
¢ Ruéni kole¢ko priléha k tyci (tésné).

e Zamek uzamcen a kli¢ vytazen. Ruéni kole¢ko nelze vytahnout.

¢ Ty€ musi pevné drzet v uchytné roure. Vezméte do ruky a zatreste.

Neni-li splnéna néktera ze 4 vySe uvedenych podminek, provedte montaz znovu.

Pokud zUstane i potom néktera z podminek nesplnéna, nesmi se zavésné zafizeni pouzit. Existuje nebezpedci
nehody. Kontaktujte vyrobce.

PFi montazi a demontazi tyCe s kouli vystacite bez problém( s béznou silou ruky.

Nikdy nepouzivejte pomucky, nastroje atd., protoze by tim mohlo dojit k poskozeni mechanizmu.

Nikdy neodjistujte pfi zapojeném pfivésu resp. namontovaném nosici biemen !

P¥i jizdé bez pfivésu nebo nosi¢e bfemen je nutno zavésnou ty¢ odmontovat a do Uchytné roury nasadit vzdy
zaslepku. To plati zejména tehdy, je-li SPZ nebo osvétleni kouli zakryto.

Odnimatelna ty¢ s kouli

Uchytna roura

Ty¢€ s kouli

Zajistovaci kulicky
Zaijistovaci packa

Ruéni kole¢ko

Krytka

Kli¢

Cervena znacka (ruéni kole&ko)
Zelena znacka (rucni kolecko)
10 Zelena znacka (ty¢)

11 Symbol (potvrzeni odji§téni)
12 Zaslepka

13 Cep

14 Bez mezerymezi2a5

15 Sparacca 5 mm

0N O, OON -~

©

Odjisténa poloha, odpojeno

24



Montaz tyce s kouli:

1.)  Z uchytné roury vyjméte zaslepku.
Po vyjmuti tyCe ze zavazadlového prostoru je ty¢ normalné v odjisténém stavu. Pozna se to podle toho,
Ze je mezi ruénim koleCkem a tyCi mezera cca 5 mm (viz obrazek) a Cervené znaceni na kolecku
ukazuje na zelenou znacku na ty¢i.
Méjte na paméti, ze vlozeni ty€e s kouli je mozné jen, je-li takto pfipravena!
Pokud by se stalo, ze je zajiStovaci mechanizmus ty¢e pfed montazi at jiz z jakéhokoliv dlivodu ve stavu
zajisténo, musi se predepnout. Stav zajiSténo se pozna podle toho, ze zelena znacka kole¢ka souhlasi
se zelenou znackou tyCe a kole€ko doléha k ty€i bez viditeIné mezery (viz obrazek). Zajistovaci
mechanizmus se pfedpina takto:
PFi zasunutém kli¢i a odemknutém zamku vytahnout kole¢ko ve sméru Sipky a a pfedepnout oto€enim
az na doraz ve sméru Sipky b. ZajiStovaci packa zapadne, a po pusténi koleCka zUstane zajistovaci
mechanismus napnuty.

2.) Montaz tyCe s kouli je tfeba ty¢ zasunout zespodu s ¢epem do uchytné roury a zatlacit nahoru.
Zajisténi se tim provede automaticky.
Ruce neméjte v oblasti ru¢niho kole€ka, protozZe se pfi zajisténi otadi.

3.) Zamek zamknout a kli¢ vzdy vytahnout. Pfi odemknutém zamku nelze kli¢ vyjmout! Zamek zakryjte
ochrannou Cepickou.

Demontaz tyce s kouli:
1.) Sejméte krytku zamku a pfitisknéte ji k rukojeti klice.
Klic¢em zamek odemknéte.
2.) Tyc¢ pridrzte, koleCko vytahnéte ve sméru Sipky a a uvolnéte otoCenim ve vytazené poloze aZ na doraz
ve sméru Sipky b.
Ty¢€ vyjméte z uchytné roury.
Kole¢ko pak muzete pustit, zajisti se samocinné v odjisténé poloze.
3.) Tyc¢ do zavazadlového prostoru ukladejte tak, aby byla bezpeéné zajiSténa a chranéna pfed znecisténim.
4.) Na uchytnou rouru nasadte zaslepku!

Poznamky!

Opravy a rozebirani odnimatelné ty€e s kouli smi zasadné provadét jen vyrobce.

PfiloZzenou nalepku upevnéte na vozidle v blizkosti ichytné roury nebo na vnitfni strané zavazadlového
prostoru na dobfe viditelném misté.

Pro zajiSténi spravné funkce musi byt ty€ i uchytna roura stale Cisté.

Provadéjte pravidelnou udrzbu mechaniky. Zamek oSetfujte pouze grafitem.

Pravidelné mazejte mista uloZeni, kluzné plochy a koule tukem resp. olejem bez obsahu pryskyfic. Mazani
slouzi sou¢asné také jako dodate€na ochrana proti korozi.

PFi myti vozu parou musi byt ty¢ demontovana a otvor zakryt zaslepkou. Ty¢ s kouli se nesmi oSetfovat parou.

Dulezité!

K zavésné tyci s kouli patfi 2 klice. Poznamenejte si Cisla klicu ???? pro pfipad dodateéného objednani a
uschovejte si je.

25



@ Betjeningsvejledning til aftagelig kuglestang

Bemaerk!

Far hver karsel skal det kontrolleres, at den aftagelige kuglestang er last forsvarligt, s nedenstaende
opfyldes:

¢ Den grenne markering pa handhjulet stemmer overens med den grenne markering pa kuglestangen.
¢ Handhijulet ligger op til kuglestangen (ingen spalte).

e Lasen er aflast og neglen er trukket ud. Handhjulet kan ikke traekkes ud.

¢ Kuglestangen skal sidde helt fast i monteringsreret. Kontrollér det ved at rykke i den med handen.

| tilfeelde af at kontrollen af alle fire punkter ikke er tilfredsstillende, skal man gentage montagen.

Hvis derefter ogsa blot et af punkterne ikke er opfyldt, ma man ikke anvende anhaengeranordningen. Der er
fare for ulykker. Kontakt fabrikanten.

Montagen og afmonteringen af kuglestangen kan uden problemer gennemfgres manuelit.

Brug aldrig hjeelperedskaber, veerktgj osv., da man derved kan komme til at beskadige mekanismen.

Las aldrig op, nar der er tilkoblet en anhaenger eller monteret en lastbeerer!

Ved kgrsel uden anhaenger eller lastbaerer skal kuglestangen tages af og lukkeproppen skal altid sattes ind
i monteringsrgret. Dette gaelder isaer, hvis kuglen spaerrer for udsynet til kgretgjets nummerplade eller lygter.

Aftagelig kuglestang

1 Monteringsrar

2 Kuglestang

3 Lasekugler

4 Udlgserhandtag

5 Handhjulet

6 Daskkappe

7 Nggle

8 Markering ra@d (handhjulet)
3 9 Markering gren (handhjulet)

7 10 Markering gren (kuglestang)

f_s 11 Symbol (oplasning af aktivering)

12 Lukkeprop

13 Indskudsbolt

14 Ingen spalte mellem 2 og 5

15 Spalte pa ca. 5 mm

Last tilstand, korselsdrift Aben tilstand, taget af

26



Montering af kuglestangen:

1.) Lukkeproppen tages ud af monteringsroret.
Saedvanligvis er kuglestangen aben, nar den tages ud af bagagerummet. Dette ses ved at handhjulet
rager ud fra kuglestangen med en spalte pa ca. 5 mm der tydeligt kan ses (se skitsen). Desuden sidder
den r@de markering pa handhjulet ud for den granne markering pa kuglestangen.
Var opmaerksom pa, at kuglestangen UDELUKKENDE kan placeres i lukket tilstand!
Hvis kuglestangens lasemekanisme pa en eller anden made er blevet udlgst far montagen, sa
kuglestangen er last, skal mekanismen speendes. Den laste tilstand kan ses ved at den grgnne
markering pa handhjulet stemmer overens med den grenne markering pa kuglestangen og at handhjulet
ligger op til kuglestangen uden spalte mellem dem (se skitsen). Ldsemekanismen spaendes pa fglgende
made:
Med naglen sat i og aben |as traekkes handhjulet ud i pilens retning a og drejes derefter i pilens
retning b indtil anslaget for at spaende lasemekanismen. Udlgserhandtaget falder derefter i hak, og nar
man ikke lzengere holder handtaget, forbliver lasemekanismen i den forspaendte stilling.

2.) Kuglestangen monteres ved at stikke indskudsbolten nedefra ind i monteringsraret og trykke stangen op.
Laseprocessen bliver saledes automatisk gennemfart.
Handen ma ikke holdes i omradet omkring handhjulet, da det drejer sig, nar kuglestangen lases.

3.) Las lasen og tag altid ngglen ud. Ngglen kan ikke treekkes ud, nar lasen er dben! Daekkappen trykkes pa
lasen.

Afmontering af kuglestangen:
1.) Daekkappen traekkes af lasen og daekkappen trykkes fast pa ngglens greb.
Las op med naglen.
2.) Hold godt fast i kuglestangen, treek handhjulet i pilens retning a og drej det i udtrukket stilling i pilens
retning b indtil anslaget for at Iasne kuglestangen.
Tag kuglestangen ud af monteringsraret.
Nu kan handhjulet slippes, det bliver af sig selv staende i aben stilling.
3.) Laeeg kuglestangen sikkert i bagagerummet og beskyt den mod snavs.
4.) Placér lukkeproppen i monteringsrgret!

Bemeerk!

Den aftagelige kuglestang ma kun repareres og skilles ad af fabrikanten.

Det vedlagte henvisningsskilt skal placeres pa keretgjet i naerheden af monteringsrgret eller indvendigt i
bagagerummet og skal veere synligt.

For at garantere en ordentlig funktion skal kuglestangen og monteringsrgret veere rene.

Man skal veere opmaerksom pa, at man regelmaessigt plejer anordningen. Lasen ma udelukkende behandles
med grafit.

Lejesteder, glideflader samt kugler skal regelmaessigt smgres ind med harpiksfri smgrelse eller olie. Smaring
med fedstof og olier udger ogsa en ekstra korrosionsbeskyttelse.

Ved rengering af keretgjet med en dampstraler skal kuglestangen tages af og lukkeproppen skal seettes i.
Kuglestangen ma ikke bestrales med damp.

Vigtigt!
Der hgrer 2 nggler til den aftagelige kuglestang. Skriv nagglenr. ??7?7? op for evt. senere efterbestillinger og
gem det.

27



G Instrucciones para el manejo de la barra de rétula desmontable

jAtencion!
Antes de emprender viaje, es obligatorio verificar los siguientes puntos para asegurarse de que la barra de
rotula desmontable esta enclavada correctamente:

¢ Lamarca verde de la ruedecilla coincide con la marca verde de la barra de rétula.
¢ Laruedecilla esta aplicada a dicha barra (no hay ranura entre ellas).
e Lacerradura esta cerraday la llave retirada. No se puede extraer la ruedecilla.

¢ La barra de rétula esta completamente fija en el tubo de alojamiento. Verifique sacudiéndola con la
mano.

Si la comprobacion de estos cuatro puntos no resulta satisfactoria, habra que repetir el montaje.

Si no se cumple alguno de estos puntos, no se admite utilizar el enganche. Corre peligro de accidente.
Poéngase en contacto con el fabricante.

El montaje y desmontaje de la barra se puede efectuar sin problema con la simple fuerza de las manos.
No use nunca medios auxiliares, herramientas, etc., pues podrian dafiar el mecanismo.

No desbloquee cuando el enganche o dispositivo portador de carga esté montado.
Si se viaja sin enganche o dispositivo portador de carga se tiene que desmontar la barra de rétula y colocar

siempre el tapén en el tubo de alojamiento. Esto se aplica sobre todo si se limita la visibilidad de la matricula
del vehiculo o se disminuye el alcance de la instalacion de iluminacion.

Barra de rétula desmontable

Tubo de alojamiento

Barra de rétula

Bolas de enclavamiento
Palanca de desenclavamiento
Ruedecilla

Cubierta

Llave

Marca roja (ruedecilla)

9 Marca verde (ruedecilla)

10 Marca verde (barra de rétula)
11 Simbolo (desenclavar el accionamiento)
12 Tapodn

13 Perno empotrable

14 Ninguna ranura entre 2y 5

15 Ranura de aprox. 5 mm

0N O, OON -~

Posicion enclavada, lista para circular Posicion desenclavada, desmontada

28



Montar la barra de rétula:

1.) Extraiga del tubo el tapdn.
Normalmente, la barra de rétula se encuentra en la posicion desenclavada cuando ésta se saca del
maletero. Esto se reconoce en que la ruedecilla tiene una clara ranura de aprox. 5 mm (véase el dibujo)
con respecto a la barra de rétula, y la marca roja de la ruedecilla indica hacia la marca verde de la barra
de rotula.
iTenga en cuenta que la barra de rétula inicamente se puede montar en estado pretensado!
Si por algun motivo el mecanismo de enclavamiento de la barra de rétula se suelta antes de realizar el
montaje y se encuentra en la posicion enclavada, entonces hay que pretensar el mecanismo. La
posicion enclavada se reconoce en que la marca verde de la ruedecilla coincide con la marca verde de
la barra de rétula y la ruedecilla no tiene ranura alguna (v. el dibujo) con respecto a la barra de rétula. El
mecanismo de enclavamiento se pretensa como sigue:
Con la llave puesta y la cerradura abierta, saque la ruedecilla en direccién de la flecha a, y para
pretensar gire hasta el tope en direccion de la flecha b. Entonces se encastrara la palanca de
desenganche vy, tras soltar la ruedecilla, el mecanismo de enclavamiento quedara en posicion de
pretensado.

2.) Para montar la barra de rétula, hay que encajar ésta desde abajo, y presionarla hacia arriba, con el
perno empotrable en el tubo de alojamiento.
De esta manera se efectia automaticamente la operacion de enclavamiento.
Evite que las manos estén en el sector de la ruedecilla, pues ésta gira al bloquearla.

3.) Cierre lallave y retire siempre ésta de la cerradura. jNo se puede retirar la llave al estar abierta la
cerradura! Oprima la cubierta en la cerradura.

Desmontar la barra de rétula:
1.) Retire la cubierta de la cerradura y oprima aquélla sobre el asidero de la llave.
Abra la cerradura con la llave.
2.) Sujete la barra de rétula, saque la ruedecilla en direcciéon de la flecha a, y para soltar gire hasta el
tope en direccidn de la flecha b, estando en posicion sacada.
Saque del tubo de alojamiento la barra.
Ahora puede soltar la ruedecilla, y la misma se engatilla automaticamente en la posicion desenclavada.
3.) Guarde la barra en el maletero, de modo que esté asegurada y protegida contra la suciedad.
4.) jlnserte el tapdn en el tubo de alojamiento!

jindicaciones!

Las reparaciones y el desarme de la barra de rétula desmontable deben ser realizadas Unicamente por el
fabricante. Coloque el rotulo de advertencia adjuntado en el vehiculo, en un punto visible, al lado del tubo de
alojamiento o en el lado interior del maletero.

Para garantizar un funcionamiento correcto la barra de rétula y el tubo de alojamiento deben estar siempre
limpios.

Efectuese un cuidado regular de la parte mecanica del dispositivo. Trate la cerradura Unicamente con grafito.
Lubrique regularmente con grasa o aceite sin resina los puntos de alojamiento, las superficies de
deslizamiento y las bolas. Con la lubricacion, protege también las piezas contra la corrosion.

Al limpiar el vehiculo con chorro de vapor debera retirarse la barra de rotula y colocarse el tapdn. No debe
someterse al chorro de vapor la barra de rétula desmontable.

ilmportante!

La barra de rétula desmontable lleva 2 llaves. Apunte el numero de la llave ???? y guardelo por si fuera
necesario encargarla de nuevo.

29



o Notice d’utilisation de la rotule amovible

Attention !

Avant toute utilisation de I'attelage, contréler que la rotule amovible a été verrouillée correctement en
vérifiant les points suivants :

¢ Repeére vert de la molette coincide avec le repére vert de la rotule.

¢ La molette est contre la rotule (pas d’espace).

o La serrure est fermée et la clé retirée. On ne peut plus tirer sur la molette.

¢ Larotule ne doit absolument plus bouger dans le tube de logement. Vérifier en secouant avec la main.

Recommencer le montage si la vérification de ces 4 points ne donne pas satisfaction.

Le dispositif d’attelage ne doit pas étre utilisé méme si seulement un seul des quatre points n’est pas comme
il convient. Sinon, risque d’accident. Contactez alors le fabricant.

La rotule peut étre montée et démontée manuellement sans le moindre probléme.

Ne jamais utiliser de quelconques instruments, outils, etc., pouvant endommager le mécanisme.

Ne jamais procéder au déverrouillage lorsque I'attelage est accouplé ou lorsque le porte-charge est monté !
Lors de trajets effectués sans attelage ou porte-charge, déposer la rotule et toujours insérer I’obturateur

dans le tube de logement. Cette mesure s’applique tout particulierement dans le cas ou la boule risquerait
d’entraver la bonne visibilité de la plague minéralogique ou du dispositif d’éclairage.

Rotule amovible

1 Tube de logement

2 Rotule

3 Billes de verrouillage
4 Levier déclencheur

5 Volant

6 Capuchon

7 Clé

8 Repére rouge (volant)
9 Repére vert (volant)

10 Repeére vert (rotule)

11 Symbole (déverrouiller commande)
12 Obturateur

13 Axe enfichable

14 Aucun espace entre 2 et 5

15 Espace d’env. 5 mm

Position verrouillée, condition de Position déverrouillée, accouplement non
remorquage monté

30




Montage de la rotule :

1.) Retirer 'obturateur du tube de logement.
En régle générale, la rotule se trouve en position déverrouillée lorsque celle-ci est sortie du coffre. On
peut s’en rendre compte grace a I'espace nettement visible d’env. 5 mm séparant la molette de la rotule
(voir croquis) et au fait que le repére rouge tracé sur la molette indique en direction du repére vert tracé
sur la rotule.
Celle-ci ne doit étre mise en place qu’a condition qu’elle soit précontrainte comme décrit ci-
dessus !
Si, pour une raison quelconque, le mécanisme de verrouillage de la rotule s’est déclenché avant
montage et qu’il se trouve en position verrouillée, tendre alors celui-ci. En cas de position verrouillée du
mécanisme, le repére vert de la molette coincide avec le repére vert de la rotule et la molette porte
directement (v. croquis) sur la rotule. Pour tendre le mécanisme de verrouillage, procédez comme suit :
La clé étant enfichée et la serrure étant ouverte, sortir la molette dans le sens de la fléche a et, pour
tendre, tourner celle-ci jusqu’en butée dans le sens de la fleche b. Le levier de déclenchement se
bloque, et le mécanisme de verrouillage reste tendu aprés le relachement de la molette.

2.) Pour monter la rotule, introduire celle-ci par le bas avec I'axe enfichable dans le tube de logement et
pousser ensuite vers le haut.
Le verrouillage s’effectue alors automatiquement.
Ne pas laisser la main a proximité de la molette, car celle-ci tourne lors du verrouillage.

3.) Fermer la serrure et toujours retirer la clé. La clé ne peut pas étre retirée lorsque la serrure est ouverte !
Enfoncer le cache sur la serrure.

Démontage de la rotule :
1.) Enlever le cache de la serrure et 'enfoncer sur la poignée de la clé.
Ouvrir la serrure a l'aide de la clé.
2.) Tenir fermement la rotule, sortir la molette dans le sens de la fleche a et |a tourner, en position sortie,
jusqu’en butée dans le sens de la fleche b.
Sortir la rotule du tube de logement.
Relacher ensuite la molette, celle-ci se bloque automatiquement en position déverrouillée.
3.) Bien ranger la rotule dans le coffre et a I'abri des salissures.
4.) Mettre I'obturateur dans le tube de logement !

Remarques !

Seul le constructeur est autorisé a effectuer des réparations et a désassembler la rotule amovible.

Apposer a proximité du tube de logement ou a l'intérieur du coffre, en un endroit bien visible, la plaquette
jointe.

Un fonctionnement correct n’est possible que si la rotule et le tube de logement sont toujours propres.
Toujours bien entretenir le mécanisme. Ne mettre que du graphite sur la serrure.

Mettre réguliérement de la graisse sans résine ou de I'huile sur les paliers, les surfaces de glissement et les
billes. Le graissage et le huilage assurent également une protection anticorrosion supplémentaire.

Déposer la rotule et insérer I'obturateur avant de nettoyer le véhicule avec un jet a haute pression. De I'eau a
haute pression ne doit pas arriver sur la rotule.

Important !

2 clés sont jointes a la rotule amovible. Notez et conservez le n° de clé ???? pour d’éventuelles commandes
ultérieures.

72?77?77

31



@ Irrotettavan vetopaan kayttoohje

Huomio!
Irrotettavan kuulatangon asianmukainen lukitus on tarkastettava seuraavat tunnusmerkit huomioon ottaen:

Lukkopyoran vihred merkinta tismaa kuulatangon vihredn merkinnan kanssa.
Lukkopyora on kiinni vetopaassa (ei tyhjaa tilaa).

Lukko on lukittu ja avain vedetty pois. Lukkopyoraa ei voida vetaa ulos.
Vetopaa on lujasti kiinni asennusputkessa. Varmistu ravistamalla kasin.

Jos naita 4 seikkaa tarkastettaessa ilmenee puutteita, on asennus suoritettava uudelleen.

Niin kauan kuin yhdessakin kohdassa on puutetta, ei vetolaitetta saa kayttda. On olemassa tapaturmavaara.
Ota yhteys valmistajaan.

Kuulatanko voidaan asentaa ja purkaa vaivattomasti tavallisin kdsivoimin.

Apuvalineita, tyokaluja jne. ei saa koskaan kayttaa, koska ne saattavat vaurioittaa mekanismia.

Lukitusta ei saa paastaa koskaan peravaunun ollessa kytkettyna tai kuormatuen ollessa asennettuna!
Ajettaessa ilman peravaunua tai kuormatukea on kuulatanko irrotettava ja tulppa asetettava aina

asennusputkeen. Tama patee varsinkin silloin, kun kuula peittaa rekisterinumeron ja/tai estaa valolaitteiden
nakyvyytta.

Irrotettava vetopaa

1 Asennusputki

2 Kuulatanko

3 Lukituskuulat

4 Irrotusvipu

5 Lukkopyoéra

6 Suoja

7 Avain

8 Punainen merkki (lukkopyora)
9 Vihrea merkki (lukkopyora)
10 Vihrea merkki (kuulatanko)
11 Tunnusmerkki (avaaminen)
12 Tulppa

13 Pistopultti

14 2:nja 5:n valissa ei rakoa
15 Noin 5 mm:n rako

Lukittu asento, ajotilanne Avattu asento, irrotettu

32



Kuulatangon asennus:

1.) Veda tulppa asennusputkesta.
Tavallisesti, kun kuulatanko otetaan matkatavarasailidsta on se lukkimattomassa tilassa. Sen tunnistaa
siita, etta lukkopyodran ja kuulatangon valissa on selvasti havaittava, n. 5 mm:n levyinen rako (katso
piirrosta) ja lukkopydran punainen merkki osoittaa kuulatangon vihredan merkkiin.
Huomioi ettd vetopaa voidaan asentaa vain tassa tilassa !
Jos kuulatangon lukitusmekanismi on lauennut ennen asennusta, mista syysta tahansa, ja se on
lukitussa tilassa, on mekanismi esijannitettava. Lukitun tilan tuntee siita, etté lukkopyoran vihred
merkinta tdsmaa kuulatangon vihrean merkinnan kanssa ja etta lukkopyoéra on kuulatankoa vasten ilman
rakoa (katso piirrosta). Lukitusmekanismi esijannitetdan seuraavalla tavalla:
Lukkopydra vedetaan ulos nuolensuuntaan a avaimen ollessa sisdan pistettyna ja lukon ollessa auki ja
kierretaan esijannitysta varten nuolensuuntaan b vasteeseen asti. Irrotusvipu lukkiutuu talloin, ja kun
lukkopyorasta on paastetty irti, lukitusmekanismi jaa esijannitettyyn tilaan.

2.) Kuulatangon asentamista varten asetetaan kuulatanko pistopultilla asennusputkeen ja tydnnetaan ylos.
Lukitus tapahtuu nain automaattisesti.
Katta ei saa pitda lukkopyoéran alueella, koska lukkopydra kiertyy lukittaessa.

3.) Lukko lukitaan ja avain vedetaan aina pois. Avainta ei voi vetaa pois lukon ollessa auki! Paina suojus
lukkoon.

Kuulatangon purku:
1.) Ota suojus pois lukosta ja paina se avaimen paahan.
Lukko avataan avaimella.
2.) Kuulatankoa pidetaan kiinni, lukkopyéra vedetaan ulos nuolensuuntaan a ja kierretaan
nuolensuuntaan b vedetyssa tilassa vasteeseen asti.
Kuulatanko otetaan ulos asennusputkesta.
Lukkopydra voidaan paastaa sitten irti, se lukkiutuu itsenaisesti avatussa asennossa.
3.) Aseta kuulatanko tavaratilaan tukevasti niin, ettd se on lialta suojattu.
4.) Laita tulppa asennusputkeen!

Vihjeita!
Yksinomaan me valmistajana saamme suorittaa irrotettavan vetopaan korjaukset ja purun.

Kiinnitd mukana oleva ohjekilpi ajoneuvoon asennusputken Iaheisyyteen tai tavaratilan sisapuolelle hyvin
nakyvaan kohtaan.

Jotta asianmukainen toiminta voitaisiin taata, taytyy vetopaan ja asennusputken olla aina puhtaita.
Mekaniikka taytyy huoltaa sdanndllisesti. Kasittele lukkoa vain grafiitilla.

Rasvaa tai dljya hartsittomalla rasvalla tai 6ljylla laakerit, liukupinnat ja kuulat. Rasvaus ja dljyaminen ovat
myos lisakorroosiosuoja.

Kun ajoneuvo pestaan painepesurilla, taytyy vetopaa irrottaa ja laittaa tulppa asennusputkeen. Vetopaata ei
saa pesta painepesuirilla.

Tarkeaa!

Irrotettavaan kuulatankoon kuuluu 2 avainta. Avain-nro ???? merkitdan muistiin ja sailytetdan mahdollisten
jalkitilauksien varalta.

33



@ Operating instructions for the detachable ball bar

Important!
Check the following points to ensure correct locking of the detachable ball bar before each journey:

The green marking on the handwheel is aligned with the green area on the ball bar.
The handwheel is resting against the ball bar (no gap).

The lock is closed and the key is withdrawn. The handwheel cannot be pulled out.
The ball bar must be fully inserted into the receiver and be tight. Check by shaking it.

Repeat the installation procedure if any of the 4 checks is not satisfactory.

To avoid the risk of accidents the towing device should not be used if any of the requirements is not met.
Contact the manufacturer if this occurs.

The ball bar can be easily installed and removed with the normal force of your hands.

Never use any sort of aids or tools etc. as this might damage the mechanism.

Never unlock if trailers are attached or load bearing implements mounted!
Always remove the ball bar and insert the plug into the receiver for journeys without a trailer or load bearing

implement. This is especially important if the tow ball impedes sight of the vehicle’s registration number or
lights.

Detachable ball bar

Receiver

Ball bar

Locking balls

Release lever

Handwheel

Cover

Key

Red marking (handwheel)
9 Green marking (handwheel)
10 Green marking (ball bar)
11 Symbol (release)

12 Plug

13 Stop pin

14 No gap between 2 and 5
15 Gap of approx. 5 mm

0O N O, OON -~

Locked position, operating condition Unlocked position, ball bar not mounted

34



Installation of the ball bar:

1.) Remove the plug from the receiver.
The ball bar is usually in the unlocked position when it is removed from the boot of the vehicle. This is
the case if there is a visible gap of approx. 5 mm between the handwheel and the ball bar (see diagram)
and the red marking on the handwheel is aligned with the green marking on the ball bar.
Please note that the ball bar can only be inserted in this state!
If the locking mechanism of the ball bar has, for some reason, been disengaged before installation, i.e.
the ball bar is in the locked position, the mechanism has to be pre-tensioned. The locked position is
easily identifiable as the green marking on the handwheel is aligned with the green marking on the ball
bar and there is no gap between the handwheel and the ball bar (see diagram).
Follow the instructions below to pre-tension the locking mechanism:
Insert key and open lock, extract the handwheel in the direction of arrow a, and turn it until the limit
stop in the direction of arrow b. The release lever will then engage and, after the handwheel is
released, the locking mechanism remains in the pre-tensioned position.

2.) Install the ball bar together with the stop pin by inserting and pushing both into the receiver.
The locking operation is performed automatically in this case.
Always keep hands away from the handwheel because it rotates during the locking process.

3.) Close the lock and always remove the key. The key cannot be withdrawn if the lock is open! Press the
cover onto the lock.

Removal of the ball bar:
1.)  Pull the cover off the lock and press it onto the handle of the key.
Open the lock with the key.
2.) Hold the ball bar, extract the handwheel in the direction of arrow a, and turn it until the limit stop in the
direction of arrow b in order to unlock it in the extracted position.
Remove the ball bar from the receiver.
The handwheel can now be released; it automatically engages in the unlocked position.
3.) Stow the ball bar in a safe place in the boot of the vehicle and protect it against dirt.
4.) Insert the plug into the receiver!

Notes!

Any repairs or dismantling of the detachable ball bar should only be carried out by the manufacturer.

Fix the enclosed information plate to the car close to the receiver or inside the boot where it is clearly visible.
Always keep the ball bar and the receiver clean to ensure proper operation.

Ensure regular servicing of the mechanical parts. Treat lock only with graphite.

Lubricate the bearing points, friction surfaces and balls with resin-free grease or oil. Grease and oil also
function as additional protection against corrosion.

The ball bar has to be removed and the plug inserted when cleaning the car with a steam jet cleaner. The ball
bar must not be cleaned with a steam cleaner.

Important!

2 keys are issued with the detachable ball bar. Make a note of and keep the key no. ???7? in case of repeat
orders.

35



@ Odnyieg AsiToupyiag yia KivnTég papBdoug oceaipag

Mpoooxn!
EAéyxete TpIv a1mo KABE XproN T0 CWOTO HAVTAAWMA TG KIVNTHG pARSOU 0Paipag, KAl CUYKEKPIPEVA TA
akOAouBa gTolxEia:

¢ To Tpdoivo onuddi TOu XEIPOTPOXOU CUUTTITITEI JE TNV TTPACIVN TTEPIOXH TG pARdou oeaipag.

o O Xe1pOTPOXOG AKOUNTTA OTN PARdO o@aipag (Xwpig Sidkevo).

¢ H kAaidapid givar kKA1dwpévn Kai To KAeISi ByaApévo. O Tpoxog dev TpaBiéTal TTPOG Ta £§W.

¢ H pdpdog mpétrel va e@apuolel TeAciwg oTafepd 010 CWARVA UTTOSOXAG. EAéyETE AVAKIVWVTOG ME TO
XEpPL.

Edv kai epbdoov 0 £AeyX0G Twv avwTépw 4 onuEiwy dev aTTOBEi IKAVOTTOINTIKOG, ETTAVAAGRETE TN
ouvapuoAdynaon.

2 TTEPITITWON TToUu dev TTANPoUVTal KAl £va JOVO aTTO Ta aVWTEPW onuEia, OV ETTITPETTETAI VO
Xpnoiyotroifoete T didragn ¢eugng. YTTapyel Kivduvog aTtuXAUaTog. ATTeuBuvOEiTE OTOV KATAOKEUAOTH.

H ocuvappoAdynon kal atroouvapuoAoynon Tng pafdou o@aipag ekTEAEITAl XwpEic TTIPORANUA PE KAVOVIKA
dUvaun xepiou.

Mnv xpnolpoTrolEiTe TTOTE BonBNTIKA PECQ, epyalgia KTA., SIOTI YTTopEi €101 va TTPOKANBOUV {NMIEG OTO
HNxaviopé.

MoTé punv atmac@aAilete TN paRO0 6Tav £XEl TTPOodEBEI pUuPOUAKa 1} AAAO popTio!

Otav 0dnyeite Xwpic pupoUAKa 1] GAAO QopTio TTPETTEI va agaipeiTe TN pARO0 0Paipag Kai va TOTTo0eTEITE
TTAVTA TO KATAAANAO TTwHA 6To cWARVa uTTOdOXNG! MNpocéxeTe TO 1BIAITEPA, OTAV N OEAIPA KAAUTITEI £V HEPEI
TNV TTIVOKIDA OXAUATOG 1] TO QWTIOUO.

KivnTtA pdBdog opaipag

2WAAvag uTTodoXNG

PaBoog ogaipag

2QAipEG HAVTAAWPATOG

MoxA6¢g atTeAeuBEpwong
XeIPOTPOXOG

KaAupua

KA&16i

Kokkivo onuddi (XeipdTpoxog)
Mpdaoivo onuad! (XeipdTpoxog)

10 lMpdoivo onuadi (pdpdog apaipag)
11 ZUuBoAo (atraceaAion)

12 MNMwpa

13 BAATpO ciocaywyng

14 Xwpig didkevo avaueoa oTa onueia 2 kal 5
15 Aidkevo UWoug TrepiTTou 5 mm

O N O~ OON -

©

Oéon amac@daAiong, ByaApévn

36



ZuvapuoAoynon Tng papdou oceaipag:

1.)  A@aipéoTe TO TTWHPG aTTO TO CWAAVA UTTOO0XNG.
Kavovika n pdpdog oeaipag eival o€ KatdoTaon amac@aliong otav tnv Bydadete atrd 10 TTOPT-UTTAYKAL.
AuTO TO KaTtaAaBaivete, atrd To OTI 0 XEIPOTPOXOG ATTEXEI TTEPITTOU 5 mm atTd TN pdRdo opaipag (BA.
oXAMA) Kal TO KOKKIVO anuddi Tou XEIpOTPpOoXOoU deixvel TTpog TNV TTPAcivn TTEPIoXH TNG pARdou oeaipag.
Na rpooéxere Twg n pdpdo o@aipag uTropei va ToroBeTnOei pOVO o€ auTh TV Kartdotaon!
Av TTpIV a1Td TN CUVAPPOASYNON O UNXAVICHOG aoPAAIong TNG pARdoU c@aipag evepyoTToIRBNKE,
adid@opa yia TTolo Adyo, TTPETTEI VA QEPETE TOV UNXAVIOPS ac@AAiong o€ TTpoEvTaach. Tnv KATdoTaon
aoc@AAiong dIATTIOTWOETE OTTO TO OTI TO TTPACIVO ONUADI TOU XEIPOTPOXOU CUMTTITITEI JME TNV TTPACIVN
TEPIOXN TNG PAPRSOU 0Paipag Kal 0 XEIPOTPOXOG AKOUUTTA Xwpig didkevo aTn pdpRdo opaipag (BA.
oxAua). PEpete TOV PNXAVIOPSO AoPAAIONG O€ TTPOEVTAC WG £ENG:
Me BaApévo To KAEIBI Kal avoIXTA TNV KAEIBAPIA TPABATE OTNV Popd Tou BEAOUG O TO XEIPOTPOXO TTPOG
Ta €€W KAl TOV OTPEPETE OTNV QOPd Tou BéAoug b uéxpl TEpua. Me autdv Tov TPOTTO AC@AAIZETE TO
MOXAO, Kal OTaV a@rioeTe EAEUBEPO TOV XEIPOTPOXO, O HNXAVIOHOG aCPAAIoNG TTapApével OTnv B€an
TTPOEVTAONG.

2.) T va povtdapete TN pdpdo oeaipag, BAATE TNV YE TO BANTPO e1I0aywyhG aTTd KATW PECT OTO CWANVA
UTTO00XNAG Kal TTIECTE TNV TTPOG TA TTAVW.
Me autov Tov TpoTTO N Siadikacia ac@AAIoNG YiveETal AUTOMATA.
Mnv a@rveTe TO XEPI 0AG OTNV TTEPIOXH TOU TPOXOU, ETTEION O TPOXOG TTEPICTPEPETAI KATA TN dIAdIKATIQ
aoQaliong.

3.)  KAeidwoTte TNV KAEIBapI& Kal BydAeTe TTévTa 1o KAEIGi. Me avoikTr] TNV KA£Idapid 1o kKA1Si dev Byaivel!
BdATe 10 KGAUPPO TTAVW OTNV KAEIBapIA.

ATtroouvappoAdéynon Tng padou caipag:
1.) BydATe TO KGAUPMPG aTTO TNV KAE10apId Kal BAATE TO oTNV AAPr) Tou KAEIBIOU.
AvoifTte TNV KAEIBAPIA UE TO KAEIDI.
2.) Kparnorte otafepd Tn pafdo oaipag, TPARRETE TNV Popd Tou BEAOUG O TO XEIPOTPOXO TTPOG TA EEW
KAl oTPEWTE TOV 0TN @opd Tou BéAoug b péxpl TEpua.
BydATe Tn pdRdo ceaipag atrd To cwARva UTTodoXNG.
Katétmiv gTTopeite va a@AoETe TOV XEIPOTPOXO0. ACQAAIlEl auTOuaTa oTn BEon TTPoEvVTAONG.
3.) BydAte T pdBdo o@aipag OTO TTOPT-PTTAYKAL UE AOPAAr TPOTTO KAl OKETTACKEVN VIO VO UV OKOViZeTal.
4.) TlpocapudoTe TO TTWHA OTO CWARVA UTTOdoXAG!

Y1rodeigeig!

O1 emoKeuég Kal To AUCIPO TNG KIVATHG pARSOU 0Qaipag eTTITPETTETAI VA YivovTal HOVO aTTd TOV KATAOKEUAOTH.
H ocuvnupévn mmivakida TTpéTrel va ToTToBeTnBei 0TO OXNHA KOVTA 0TO CWANVA UTTOS0XNAG | OTNV ECWTEPIKN
TIAEUPd TOU TTOPT-UTTAYKAL O€ eupavr| BEon.

Mpokelyévou va AeItoupyouv cwaoTd, TTPETTEI N PAROOC aPaipag Kal 0 cwARvag uTTodOXNG va gival TTavToTeE
Kabapoi.

MepIUVATE yia TNV TOKTIKA @POVTIOA TWV UNXOVIKWVY HEPWV. ZTNV KAEIOAPIA XEPIAZETE ATTOKAEIOTIKA yPA®ITN.
EtraAcipete pe ypdoo xwpig pntivn A he AGdI Ta onueia edpaiwong, TIG Agieg eTIQAVEIES KAl TA oPaAIPidIa.
pdoo kal AddI TTpooTaTeEUOUV TAUTOXPOVA OTTO OKOUPId.

Katd Tov KaBapioud Tou oxAuaTog Je aTuo TTieong TTPETTEN va agalpeital Tn paRdo o@aipag Kal va TOTToBEeTEITE
TO KATAAANAO TTWHa. Agv ETTITPETTETAI N XPAON OTUOU TTieong TTavw oTn pdRdo ceaipag.

2NMUAvTIKO!
H kivnt papdo¢ opaipag ouvodeUeTal atrd 2 KAEIOIA. ZNUEIWOTE KAl QUAGETE Tov apiBud KAe1dIou ???7? yia
TUXOV TTapayyeAia.

37



0 Istruzioni per I'uso della barra di traino a testa sferica amovibile

Attenzione!

Prima di mettersi in viaggio deve essere controllato il corretto bloccaggio della barra di traino a testa sferica
amovibile, secondo le seguenti condizioni:

¢ La marcatura verde del volantino coincide con la marcatura verde sulla barra di traino.
¢ Il volantino si trova in posizione di fine corsa sulla barra di traino (senza fessura).
o Serratura bloccata e chiave tolta. Il volantino non puo essere estratto.

¢ Barra a testa sferica solidamente fissata nel tubo d'alloggiamento. Controllare scuotendo con la
mano.

Se a seguito del controllo tutti i 4 requisiti non sono stati soddisfatti, la procedura di montaggio deve
essere ripetuta.

Qualora anche uno solo dei requisiti non sia soddisfatto, il gancio di traino non deve essere utilizzato,
altrimenti sussiste il pericolo di incidenti. Contattare il costruttore del giunto.

La barra di traino a testa sferica pud essere montata e smontata manualmente, ossia senza che siano
necessari attrezzi.

Non utilizzare mai mezzi o attrezzi di lavoro, poiché in tal caso il meccanismo potrebbe venire danneggiato.
Non sbloccare mai in caso di rimorchio attaccato al veicolo o di portacarichi montato.

In caso di marcia senza rimorchio o senza portacarichi la barra di traino a testa sferica deve essere rimossa e
il tappo di chiusura deve essere sempre inserito nel tubo d’alloggiamento. Cio vale in particolare se viene
ridotta la visibilita dei caratteri della targa oppure dell'impianto di illuminazione.

Barra di traino a testa sferica amovibile

Tubo d'alloggiamento

Barra di traino a testa sferica
Sfere di bloccaggio

Leva di sblocco

Volantino

Cappuccio

Chiave

Marcatura rossa (volantino)
Marcatura verde (volantino)

10 Marcatura verde (barra di traino)
11 Simbolo (sbloccaggio comando)
12 Tappo di chiusura

13 Spinotto ad innesto

14 Assenza difessuretra2e5

15 Fessura dica. 5 mm

0N O, ODN -~

(o]

Posizione sbloccata, rimossa

38



Montaggio della barra di traino a testa sferica:

1.)  Anzitutto togliere il tappo dal tubo di supporto.

Quando viene estratta dal bagagliaio, la barra di traino a testa sferica normalmente si trova in posizione
sbloccata. Cio € riconoscibile dal fatto che il volantino mantiene una chiara distanza dalla barra di traino,
corrispondente ad una fessura di ca. 5 mm (vedi figura) e che la marcatura rossa sul volantino ¢ rivolta
verso la marcatura verde sulla barra di traino. Tenere presente che la barra di traino puo essere
montata solo quando si trova in queste condizioni.

Qualora il meccanismo di bloccaggio della barra di traino dovesse essere disinnestato prima del
montaggio, come pure in qualsiasi altro istante, ed inoltre dovesse risultare in posizione bloccata, tale
meccanismo deve essere precaricato. La posizione bloccata pud essere individuata per il fatto che la
marcatura verde del volantino coincide con la marcatura verde della barra di traino e che il volantino & in
posizione di fine corsa sulla barra di traino, ovvero senza fessura (vedi figura). Il meccanismo di
bloccaggio viene precaricato come segue:

a chiave inserita e con la serratura aperta, estrarre il volantino seguendo la direzione della freccia a e,
al fine di eseguire la precarica, ruotare secondo la direzione della freccia b fino all’arresto. La levetta di
sgancio si ingrana ed il meccanismo di bloccaggio rimane in posizione di precarico anche quando il
volantino é rilasciato.

2.) Peril montaggio della barra di traino essa deve essere inserita nel tubo d’alloggiamento con lo spinotto
ad innesto. Inserire dal basso e spingere verso l'alto. Il meccanismo viene allora bloccato
automaticamente. Tenere le mani lontano dal volantino, in quanto quest’ultimo compie un movimento
rotatorio durante il procedimento di bloccaggio.

3.) Chiudere la serratura ed estrarre sempre la chiave. La chiave non pud essere estratta quando la
serratura € sbloccata. Applicare il cappuccio di protezione sulla serratura.

Smontaggio della barra di traino:

1.) Sfilare il cappuccio di protezione dalla serratura e premerlo sullimpugnatura della chiave.
Aprire la serratura con la chiave.

2.) Reggere saldamente la barra di traino, estrarre il volantino seguendo la direzione della freccia a e
ruotare secondo la direzione della freccia b fino all’arresto, in modo da staccare sino alla posizione di
estratto. Togliere quindi la barra di traino dal tubo d’alloggiamento.

Il volantino pud essere poi rilasciato; esso si arresta da sé in posizione sbloccata.

3.) Sistemare la barra di traino nel bagagliaio in modo che non possa essere sporcata o danneggiata da altri
oggetti trasportati.

4.) Inserire 'apposito tappo nel tubo di supporto!

Avvertenze!

La barra a testa sferica amovibile deve essere riparata e scomposta solo dal costruttore.

La targhetta a corredo va applicata in un punto ben visibile della vettura, nelle vicinanze del tubo di supporto o
nel lato interno del bagagliaio.

Per assicurare un funzionamento corretto del sistema bisogna eliminare regolarmente tutti i depositi di
sporcizia dalla barra a testa sferica e dal tubo di supporto. La manutenzione dei componenti meccanici deve
essere effettuata negli intervalli prescritti. La serratura va trattata solo con grafite.

Lubrificare periodicamente con grasso senza resina o olio le articolazioni, le superfici di scorrimento e le sfere.
La lubrificazione serve anche quale ulteriore protezione anticorrosione.

In caso di pulizia del veicolo con getto di vapore si dovra previamente smontare la barra a testa sferica ed
inserire I'apposito tappo. La barra a testa sferica non deve mai essere trattata con getto di vapore.

Importante!

Insieme alla barra di traino a sfera amovibile vengono fornite 2 chiavi. Annotare il numero chiave ???? per
eventuali successive ordinazioni e conservarlo.

39



m Bruksanvisning for avtakbar kulestang

Obs!

Fer du kjgrer ma du alltid kontrollere at den avtakbare kulestangen er forskriftmessig last. Dette kontrolleres
pa felgende mate:

¢ Den grenne markeringen pa handhjulet stemmer overens med den grenne markeringen pa
kulestangen.

¢ Handhjulet ligger tett inntil kulestangen (ingen klaring).

e Lasen er lukket og negkkelen er trukket ut. Hindhjulet kan ikke trekkes ut.

¢ Kulestangen sitter fast i koplingsreret. Du kan kontrollere dette ved a riste og dra litt i kulestangen.

Hvis ikke alle de fire kriteriene er oppfylt, ma du utfere monteringen pa nytt.

Hvis fortsatt ikke alle kriteriene er oppfylt, kan du ikke bruke tilhengerfestet. Fare for ulykker. Ta kontakt med
produsenten.

Du kan uten problemer montere og demontere kulestangen med vanlig handkraft.

Bruk aldri hjelpemidler, verkigy osv., da dette kan skade mekanismen.

Forriglingen pa kulestangen ma aldri fiernes nar tilhenger eller stgttelast er tilkoblet.

Nar du kjarer uten tilhenger eller stgttelast, ma kulestangen tas av og lasepluggen alltid settes inn i
koplingsraret. Dette er spesielt viktig nar kulen sperrer for utsikten til registreringsskiltet eller lysanlegget.

Avtakbar kulestang

1 Koplingsrar

2 Kulestang

3 Koplingskuler

4 Utlgserarm

5 Handhjulet

6 Deksel

7 Ngkkel

8 Markering rad (Handhjulet)

9 Markering grgnn (Handhjulet)
10 Markering grenn (Kulestangen)
11 Symbol (fierne forrigling)

12 Laseplugg

13 Koplingsbolt

14 Ingen klaring mellom 2 og 5
15 Klaring pa ca. 5 mm

Ikke forriglet, demontert

40



Montere kulestangen:

1.) Trekk lasepluggen ut av koplingsraret.
Vanligvis er ikke kulestangen forriglet nar den tas ut av bagasjerommet. Tegn pa dette er at handhjulet
stikker ut med tydelig avstand til kulestangen (se figuren) og at den rede markeringen pa handhjulet
peker mot den greanne markeringen pa kulestangen.
Husk at kulestangen BARE kan brukes nar den er spent slik det er beskrevet over!
Hvis lasemekanismen pa kulestangen Igsner far monteringen, uansett av hvilken grunn, og er forriglet,
ma mekanismen forhandsspennes. Forriglingen kjennetegnes av at den granne markeringen pa
handhjulet stemmer overens med den granne markeringen pa kulestangen og at handhjulet ligger inntil
kulestangen uten klaring (se figuren). Lasemekanismen forhandsspennes pa fglgende mate:
Trekk ut handhjulet i pilretning a nar ngkkelen star i og lasen er apen. Dreie deretter handhjulet i
pilretning b til det stopper for a forhandsspenne det. Utlgserarmen smekker i las, og nar du slipper
handhjulet er fiazermekanismen spent.

2.) For a montere kulestangen, ma du sette den med koplingsbolten inn i koplingsraret nedenfra og trykke
den oppover.
Forriglingen utfgres da automatisk.
Pass pa sa du ikke har hendene i naerheten av handhjulet. Det dreier nemlig rundt nar forriglingen
utfgres.

3.) Lukk lasen og trekk alltid ut ngkkelen. Du klarer ikke a trekke ut ngkkelen nar lasen er apen. Sett
dekselet pa lasen.

Demontere kulestangen:
1.) Fjern dekselet fra lasen og klem det fast pa handtaket pa ngkkelen.
Apne lasen med nokkelen.
2.) Hold fast kulestangen og trekk ut handhjulet i pilretning a. Dreie det deretter i pilretning b til det
stopper for & Igsne det i opptrukket stilling.
Trekk kulestangen ut av koplingsroret.
Na kan du slippe handhjulet. Det lases dermed av seg selv nar det ikke er forriglet.
3.) Legg kulestangen i bagasjerommet og plasser den slik at den er beskyttet mot stgv og smuss.
4.) Sett lasepluggen i koplingsraret.

Henvisninger!

Hvis den avtakbare kulestangen ma repareres eller tas fra hverandre, ma dette alltid utfgres av produsenten.
Monter det medfglgende skiltet pa kjeretayet pa et godt synlig sted i naerheten av koplingsraret eller i
bagasjerommet.

For & sikre at anordningen virker som den skal, ma du pase at kulestangen og koplingsraret alltid er rene.
Serg for regelmessig vedlikehold og rengjering av de mekaniske delene. Bruk bare grafitt til lasen.

Bruk fett eller olje uten harpiks til lagerpunkter, glideflater og kuler. Fett og olje fungerer ogsa som ekstra
rustbeskyttelse.

Hvis du skal rengjere kjgretayet med damptrykk, ma du demontere kulestangen og sette lasepluggen i
koplingsraret. Kulestangen skal aldri rengjgres med damptrykk.

Obs!

Det folger med 2 ngkler til den avtakbare kulestangen. Noter deg ngkkelnr. ???7? for eventuelle
etterbestillinger og oppbevar det pa et sikkert sted.

41



@ Bedieningshandleiding voor de afneembare kogelstang

Attentie!

Véér iedere rit moet de reglementaire vergrendeling van de afneembare kogelstang op volgende kenmerken
worden gecontroleerd:

¢ De groene markering van het handwiel stemt met het groene markering op de kogelstang overeen.

¢ Het handwiel sluit aan de kogelstang aan (geen spleet).

¢ Het slot is afgesloten en de sleutel is uit het slot getrokken. Handwiel kan niet meer worden
uitgetrokken.

o Kogelstang moet geheel vast in de opnamepijp zitten. Door schokken met de hand controleren.

Als deze controle van alle 4 kenmerken niet tot tevredenheid verloopt, moet de montage worden herhaald.
Als na deze controle nog afwijkingen worden geconstateerd, mag de trekhaak niet worden gebruikt. Er bestaat
kans op ongevallen. Neem contact op met de fabrikant (leverancier).

De montage en demontage van de afneembare kogelstang kan zonder problemen met normale handkracht
worden uitgevoerd.

Maak nooit enig gebruik van hulpmiddelen, gereedschap etc., omdat hierdoor het mechanisme kan worden
beschadigd.

Nooit bij vastgekoppelde aanhanger resp. gemonteerde lastdrager ontgrendelen!

Bij het rijden zonder trekhaak resp. lastdrager moet de kogelstang worden verwijderd en steeds de sluitstop
in de steunpijp worden ingezet. Dit geldt vooral als door de kogel de zichtbaarheid van het kenteken resp. van
de verlichting wordt beperkt.

Afneembare kogelstang

Steunpijp

Kogelstang
Vergrendelingskogels
Ontgrendelingshefarm
Handwiel

Afdekdopje

Sleutel

Markering rood (handwiel)

9 Markering groen (handwiel)
10 Markering groen (kogelstang)
11 Symbool (bediening ontgrendelen)
12 Sluitstop

13 Insteekbout

14 geen spleet tussen 2 en 5

15 Spleet van ca. 5 mm

0o ~NOoO O, WN -~

Ontgrendelde positie, verwijderd

42



N

Montage van de kogelstang:

1.) Sluitstop uit de opnamepijp trekken.
Normaliter bevindt zich de kogelstang, wanneer ze uit de kofferruimte wordt genomen, in de
ontgrendelde positie. Dit is daaraan te herkennen dat het handwiel met een duidelijk zichtbare spleet van
de kogelstang ca. 5 mm afstaat (zie afbeelding) en de rode markering aan het handwiel naar de groene
markering aan de kogelstang wijst.
Houd er rekening mee dat de kogelstang alleen in deze staat gemonteerd kan worden!
Indien het vergrendelingsmechanisme van de kogelstang voor de montage, om welke reden dan ook,
wordt geactiveerd en zich in de vergrendelde positie bevindt, moet het mechanisme voorgespannen
worden. De vergrendelde positie wordt daaraan herkend, dat de groene markering van het handwiel met
de groene markering van de kogelstang overeenstemt en het handwiel zonder spleet (zie afbeelding)
aan de kogelstang aansluit. Het vergrendelingsmechanisme wordt op de volgende manier
voorgespannen:
Bij ingestoken sleutel en geopend slot het handwiel in pijlrichting a eruit trekken en voor het
voorspannen in pijlrichting b tot aan de aanslag draaien. De borghendel klikt dan vast in de
vergrendeling en na het loslaten van het handwiel blijft het vergrendelingsmechanisme in de
voorgespannen stand staan.

2.) Ter montage van de kogelstang moet deze van beneden met de insteekbout in de opnamepijp worden
ingezet en omhoog worden gedrukt.
De vergrendelingsprocedure wordt hierdoor automatisch uitgevoerd.
De hand niet in het bereik van het handwiel houden, omdat zich dit bij het vergrendelen draait.

3.) Slot sluiten en sluiten steeds aftrekken. De sleutel kan bij een geopend slot niet eruit worden getrokken!
Druk de afdekkap op het slot.

Demontage van de kogelstang:
1.) Trek de afdekkap van het slot los en druk de afdekkap op de greep van de sleutel.
Open het slot met de sleutel.
2.) Kogelstang vasthouden, handwiel in pijlrichting a eruit trekken en voor het losmaken in getrokken
positie tot aan de aanslag in pijlrichting b draaien.
De kogelstang uit de steunpijp nemen.
Het handwiel kan dan worden losgelaten, het arréteert zelfstandig in de ontgrendelde positie.
3.) Kogelstang veilig en tegen vervuilingen beschermd in de kofferruimte leggen.
4.) Breng de afsluitplug in de steunpijp aan!

Aanwijzingen!

Reparaties en demontagewerkzaamheden van de afneembare kogelstang mogen principieel alleen door de
fabrikant worden uitgevoerd.

Plak de bijgevoegde waarschuwingssticker op de auto, in de buurt van de steunpijp of aan de binnenzijde van
de kofferruimte op een goed zichtbare plaats. Om er zeker van te zijn dat de trekhaak goed werkt, moeten de
kogelstang en de steunpijp steeds schoon zijn. Er dient op een regelmatig onderhoud van de mechanica te
worden gelet. Het slot uitsluitend met grafiet behandelen.

Lagerplaatsen, glijvlakken en kogels met harsvrij vet resp. olie regelmatig vetten resp. olién. Het vetten en
olién dient ook als aanvullende bescherming tegen corrossie.

Bij reiniging van het voertuig met een hogedrukspuit moet de kogelstang worden verwijderd en de afsluitplug
worden aangebracht. De kogelstang mag niet met een hogedrukspuit worden gereinigd.

Belangrijk!
Tot de afneembare kogelstang behoren 2 sleutels. Sleutel-nr. ??? voor eventuele nabestellingen noteren en
opbewaren.

43



@ Instrukcja obstugi zdejmowanego drazka kulowego

Uwaga!
Przed kazdag jazdg nalezy koniecznie sprawdzi¢, czy spetnione sg ponizsze warunki dotyczace prawidtowego
zablokowania zdejmowanego drgzka kulowego:

e Zielone oznaczenie na pokretle pokrywa sie z zielonym oznaczeniem na drazku kulowym.

o Pokretto scisle przywiera do drazka kulowego (brak szczeliny).

o Zamek jest zamkniety i kluczyk wyciagniety. Pokretta nie mozna wyciagna¢.

o Drazek kulowy musi tkwi¢ catkowicie i mocno w rurze mocujacej. Sprawdzi¢ poprzez szarpniecie reka.

Montaz nalezy powtdrzyé, jesli wynik sprawdzenia powyzszych 4 warunkéw jest niezadowalajacy.

Jesdli ktorykolwiek z powyzszych warunkéw nie zostanie spetniony, hak holowniczy nie moze by¢ uzywany.
Istnieje wtedy niebezpieczenstwo wypadku. W takim przypadku nalezy skontaktowac¢ sie z producentem.
Do wykonania montazu i demontazu drgzka kulowego wystarczy sita rak.

Nie uzywac¢ zadnych $rodkéw pomocniczych, narzedzi itp., poniewaz moze to spowodowac uszkodzenie
mechanizmu.

Nigdy nie dokonywac odryglowania drazka przy zaczepionej przyczepie lub zamontowanym urzadzeniu
no$nym do transportu drogowego.

W przypadku jazdy bez przyczepy lub drogowego urzadzenia nosnego nalezy koniecznie zdjg¢ drazek kulowy
i zawsze zatozy¢ zaslepke do rury mocujacej. Jest to szczegdlnie wazne, gdy drazek kulowy ogranicza
widocznos$¢ tablicy rejestracyjnej pojazdu lub oswietlenia.

Zdejmowany drazek kulowy

Rura mocujgca

Drazek kulowy

Kule blokujace

Dzwignia zwalniajaca

Pokretto

Kotpak zaslepiajgcy

Kluczyk

Czerwone oznaczenie (pokretto)
Zielone oznaczenie (pokretto)
10 Zielone oznaczenie (drazek kulowy)
11 Symbol (odblokowanie)

12 Zaslepka

13 Trzpieh

14 Brak szczeliny miedzy 2i 5

15 Szczelina ok. 5 mm

O N O~ OODN -~

©

Pozycja zablokowana, drazek kulowy
przygotowany do jazdy Pozycja odblokowana, drazek kulowy wyjety

44



@

Montaz drazka kulowego:

1.)  Woyciggna¢ korek zaslepiajacy z rury mocujace;.
Drazek kulowy wyjety z bagaznika znajduje sie zwykle w pozycji odblokowanej. Stan ten mozna
rozpoznac po tym, ze miedzy pokrettem a drazkiem kulowym wystepuje ok. 5 milimetrowa szczelina
(patrz szkic) a czerwone oznaczenie na pokretle pokrywa sie z zielonym oznaczeniem na drgzku
kulowym.
Nalezy pamietaé o tym, ze drazek kulowy moze by¢ zatozony tylko wtedy, gdy znajduje sie w
powyzszym stanie!
Jesli mechanizm blokujacy drazka kulowego przed montazem zostat z jakiejkolwiek przyczyny zwolniony
i znajduje sie w pozycji zablokowanej, to mechanizm ten musi zosta¢ wstepnie naprezony. Pozycje
zablokowang mozna rozpoznac po tym, ze zielone oznaczenie pokretta pokrywa sie z zielonym
oznaczeniem drgzka kulowego i pokretto przylega do drgzka kulowego bez szczeliny (patrz szkic).
Mechanizm blokujgcy nalezy naprezy¢ w nastepujacy sposob:
Przy wtozonym kluczyku i otwartym zamku wyciagna¢ pokretto w kierunku strzatki a i przekreci¢ do
oporu w kierunku strzatki b. DZwignia zwalniajgca zostanie wtedy wzebiona i po puszczeniu pokretta
mechanizm blokujacy pozostanie w pozycji wstepnego naprezenia.

2.) W celu zamocowania drgzka kulowego nalezy wtozy¢ go od dotu w rure mocujaca i pchnaé w gore.
Blokowanie drgzka kulowego nastepuje w tym przypadku automatycznie.
Rece trzymaé z dala od pokretta, poniewaz sie ono podczas blokowania obraca.

3.) Zamkna¢ zamek i zawsze wyciagnac¢ kluczyk. Kluczyka nie mozna wyja¢ z otwartego zamka! Wcisngé
na zamek kotpak zaslepiajacy.

Demontaz drazka kulowego:

1.)  Sciagnaé kotpak zaslepiajacy z zamka i nasadzi¢ go na uchwyt kluczyka.
Otworzy¢ zamek kluczem.

2.) Przytrzymac¢ drazek kulowy, wyciagnaé¢ pokretto w kierunku strzatki a i przekreca¢ az do oporu w
kierunku strzatki b w celu jego odblokowania w wyciggnietej pozycji.
Wyja¢ drazek kulowy z rury mocujace;.
Teraz mozna pusci¢ pokretto, ktére unieruchomi sie samoczynnie w odblokowanej pozyciji.

3.) Drazek kulowy nalezy umiesci¢ w bezpiecznym miejscu w bagazniku i zabezpieczy¢ przed
zabrudzeniem.

4.) Korek zaslepiajacy wtozy¢ do rury mocujgcej!

Wskazéwki!

Naprawy i rozktadanie drazka kulowego na czesci mogg by¢ wykonywane jedynie przez producenta.
Zatgczong tabliczke informacyjng nalezy umiesci¢ na samochodzie w poblizu rury mocujacej lub we wnetrzu
bagaznika w dobrze widocznym miejscu.

W celu zapewnienie prawidtowego dziatania mechanizmu, zaréwno drazek kulowy, jak i rura mocujgca muszg
by¢ zawsze czyste.

Nalezy zwrdéci¢ uwage na regularng pielegnacje uktadu mechanicznego drazka kulowego. Zamek smarowaé
wytacznie grafitem.

tozyska, powierzchnie slizgowe oraz kulki nalezy regularnie smarowacé lub oliwi¢ za pomocg smaru lub oleju
nie zawierajgcego zywicy. Smarowanie i oliwienie petnig role dodatkowej ochrony antykorozyjnej.

W przypadku czyszczenia pojazdu strumieniem pary drazek kulowy nalezy zdemontowadé, a do rury mocujacej
zatozy¢ korek zaslepiajacy. Drgzka kulowego nie wolno czys$cic¢ strumieniem pary.

Wazna informacija!

Zdejmowany dragzek kulowy wyposazony jest w 2 klucze. Numer klucza ??7?? nalezy zanotowac
i przechowywaé w bezpiecznym miejscu na wypadek zamoéwienia dodatkowego klucza.

45



e Bruksanvisning for avtagbar dragkulstang

Observera!

Kontrollera fore varje kérning att den avtagbara dragkulstangen har sparrats pa avsett vis samt att den
uppvisar féljande kadnnetecken:

¢ Den grona markeringen pa ratten stimmer 6verens med den grona markeringen pa dragkulstangen.
¢ Ratten ligger an mot dragkulstangen (inget glapp).
e Laset har lasts och nyckeln har tagits ut. Ratten kan inte dras ut.

¢ Dragkulstangen maste sitta fast ordentligt i fastroret. Kontrollera detta genom att skaka den med
handen.

Om kontrollen av de fyra punkterna inte ger tillfredsstallande resultat, ska monteringen géras om igen.
Om punkterna ovan inte uppfylls da heller, far du inte anvanda draganordningen. Risk for personskador. Ta
da kontakt med tillverkaren.

Dragkulstangen ska kunna demonteras och monteras med normal handkraft.

Anvand aldrig hjalpmedel, verktyg osv. eftersom det da finns risk fér att mekanismen skadas.

Las aldrig upp medan slapvagnen ar pakopplad eller lasthallaren ar monterad.

Vid koérning utan slapvagn resp. lasthallare maste dragkulstangen tas av och skyddspluggen alltid séattas in i
fastroret. Detta galler sarskilt om fordonets registreringsskylt eller belysning déljs av kulan.

Avtagbar kulstang

1 Fastror

2 Dragkulstang

3 Laskulor

4 Utlésningsspak

5 Léasratt

6 Skyddslock

7 Nyckel

8 R&d markering (lasratt)

9 Gron markering (lasratt)

10 Gron markering (dragkulstang)
11 Symbol (I&sa upp)

12 Skyddsplugg

13 Insticksbult

14 Inget mellanrum mellan 2 och 5
15 Mellanrum ca 5 mm

Last lage, korlage Upplast lage, avtagen

46



Montering av dragkulstangen:

1.) Dra ut skyddspluggen ur fastroret.
I normalfall befinner sig dragkulstangen i upplast lage nar den tas ut ur bagageutrymmet. Detta kan man
konstatera genom att ett tydligt mellanrum pa ca 5 mm finns mellan ratten och dragkulstangen (se bild)
och den rdda markeringen pa ratten pekar mot dragkulstangens gréna markering.
Observera att dragkulstangen endast kan sattas in i detta tillstand!
Om dragkulstangens lasmekanism av nagon anledning skulle ha utlésts fére monteringen, eller varit
utlést hela tiden, maste mekanismen forspannas. Det sparrade laget kdnnetecknas av att den gréna
markeringen pa ratten pekar mot dragkulstangens grona markering och att ratten ligger emot
dragkulstangen utan mellanrum (se bild). Lasningsmekanismen ska férspannas pa foljande satt:
Satt in nyckeln och Ias upp laset, dra ut ratten i pilens riktning a och vrid till stopp i pilens riktning b for
att forspanna. Utlésningsspaken gar da i, och efter att ratten har slappts upp ligger ldsmekanismen kvar i
forspant lage.

2.) Nar dragkulstangen ska monteras maste den sattas in underifran i fastroret och darefter tryckas uppat.
Lasningen genomférs harmed automatiskt.
Hall inte handen i narheten av ratten, eftersom den vrider sig nar dragkulstangen lasts fast.

3.) Stang laset och dra ut nyckeln. Nyckeln kan inte dras ur vid 6ppet 1as! Tryck pa skyddslocket pa laset.

Demontering av dragkulstangen:
1.) Dra av tacklocket fran laset och tryck in den pa nyckelns greppyta.
Oppna laset med nyckeln.
2.) Hall fast dragkulstangen, dra ut ratten i pilens riktning a och vrid till stopp i pilens riktning b for att
lossa i utdraget lage.
Ta ut dragkulstangen ur fastroret.
Darefter kan ratten slappas, eftersom den snapper in automatiskt i upplast lage.
3.) Stuva in dragkulstangen ordentligt pa ett smutsskyddat stalle i bagageutrymmet.
4.) Sattin skyddspluggen i fastroret!

Obs!

| princip far endast tillverkaren reparera och ta isar den avtagbara dragkulstangen.

Satt fast det bifogade market val synligt pa bilen i narheten av fastroret eller i bagageutrymmet.

For att garantera fullgod funktion maste dragkulstang och fastror alltid hallas rena.

Utfoér regelbundet underhall pa den mekaniska utrustningen. Laset far endast behandlas med grafit.
Fetta/olja regelbundet in lager-stéllen, glidytor och kulor med hartsfritt fett eller olja. Infettningen och
inoljningen fungerar aven som ett extra korrosionsskydd.

Om fordonet ska tvattas av med en angtryckstvatt maste dragkulstangen forst tas av och skyddspluggen
sattas i. Dragkulstangen far inte utsattas for angstrale.

Viktigt!
Tva nycklar hor till den avtagbara dragkulstangen. Skriv upp nyckel-nr. ???7? for eventuell efterbestalining och
spara pa en saker plats.

47



